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Test Report Certification
Issued Date: Sep. 20, 2016
Report No. : 1680463R-RFUSP45V00

a P DEKRA company

Product Name ¢ Dual-Band Wireless-AC PCI-E Adapter

Applicant : ASUSTeK COMPUTER INC.

Address : 4F, No. 150, Li-Te Rd., Peitou, Taipei, Taiwan

Manufacturer : ASUSTeK COMPUTER INC.

Model No. : PCE-AC51

FCC ID. : MSQ-PCEAC1NOO

EUT Voltage : AC 120V/60Hz

Testing Voltage : DC 5V (Power by Notebook PC)

Trade Name : ASUS

Applicable Standard : FCC CFR Title 47 Part 15 Subpart E Section 15.407: 2015
ANSI C63.10: 2013

Test Lab : QuieTek Hsin Chu Laboratory

Test Result : Complied

The test results relate only to the samples tested.
The test report shall not be reproduced except in full without the written approval of QuieTek Corporation.
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Laboratory Information

We, QuieTek Corporation, are an independent RF consultancy that was established the whole facility
in our laboratories. The test facility has been accredited/accepted (audited or listed) by the following
related bodies in compliance with ISO 17025 specified testing scopes:

Taiwan R.O.C. . TAF, Accreditation Number: 3024
USA . FCC, Registration Number: 834100
Canada : IC, Submission No: 181665 / IC Registration Number: 4075C-4

The related certificate for our laboratories about the test site and management system can be downloaded from
QuieTek Corporation’s Web Site:http://www.quietek.com/english/about/certificates.aspx?bval=5

The address and introduction of QuieTek Corporation’s laboratories can be founded in our Web site :
http://www.quietek.com/index_en.aspx

If you have any comments, Please don’t hesitate to contact us. Our contact information is as below:

HsinChu Testing Laboratory:

No.75-2, 3rd Lin, Wangye Keng, Yonghxing Tsuen, Qionglin Shiang, Hsinchu County 307, Taiwan, R.O.C.
TEL:+886-3-592-8858 / FAX:+886-3-592-8859 E-Mail : service@quietek.com

LinKou Testing Laboratory:
No.5-22, Ruishukeng, Linkou Dist., New Taipei City 24451, Taiwan, R.O.C.
TEL : 886-2-8601-3788 / FAX : 886-2-8601-3789 E-Mail : service@quietek.com
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1. General Information
1.1. EUT Description

Product Name Dual-Band Wireless-AC PCI-E Adapter

Trade Name ASUS

Model No. PCE-AC51

Frequency Range/ |[EEE 802.11a/ 5180~5240MHz / 4 Channels

Channel Number IEEE 802.11n (20MHz) / 5745~5825MHz / 5 Channels
IEEE 802.11ac (20MHz)

IEEE 802.11n (40MHz) / 5190~5230MHz / 2 Channels
IEEE 802.11ac (40MHz) 5755~5795MHz / 2 Channels

IEEE 802.11ac (80MHz) 5210~5210MHz / 1 Channel
5775~5775MHz / 1 Channel

Type of Modulation [IEEE 802.11a/n/ac Orthogonal Frequency Division Multiplexing (OFDM)
Data Speed IEEE 802.11a 6, 9, 18, 24, 36, 48, 54Mbps
IEEE 802.11n Support a subset of the combination of GI, MCS 0~MCS
15 and bandwidth defined in 802.11n
IEEE 802.11ac Support a subset of the combination of GI, MCS 0~MCS

9 and bandwidth defined in 802.11ac

Antenna Information

Antenna Type Dipole

Antenna Gain 3.61 dBi

Accessories Information

Antenna 2 PCS
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ANT-TX / RX & Bandwidth

ANT-TX / RX X RX

Mode/ Channel Bandwidth | 20MHz | 40MHz | 80MHz | 20MHz | 40MHz | 80MHz
IEEE802.11a v v

IEEE802.11n v v v v
IEEE802.11ac v | v | vV | vV | vV |V
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IEEE 802.11n
Nceps Npgps Data Ra.te(Mb/S)
MCS
Modulation | R |Ngpscs 800ns Gl 400ns Gl
Index 20MHz | 40MHz | 20MHz | 40MHz
20MHz | 40MHz | 20MHz | 40MHz

0 BPSK 1/2 1 52 108 26 54 6.5 13.5 7.2 15.0
1 QPSK 1/2 2 104 216 52 108 13.0 27.0 14.4 30.0
2 QPSK 3/4 2 104 216 78 162 19.5 40.5 21.7 45.0
3 16-QAM 1/2 4 208 432 104 216 26.0 54.0 28.9 60.0
4 16-QAM 3/4 4 208 432 156 324 39.0 81.0 43.3 90.0
5 64-QAM | 2/3 6 312 648 208 432 52.0 108.0 57.8 120.0
6 64-QAM 3/4 6 312 648 234 486 58.5 121.5 65.0 135.0
7 64-QAM 5/6 6 312 648 260 540 65.0 135.0 72.2 150.0

Note 1: Support of 400ns Gl is optional on transmit and receive.

Table 1 — MCS parameters for TX Antenna number = 1
Nceps Npeps Data Rate(Mb/s)
MCS
Modulation| R |Ngpscs 800ns Gl 400ns Gl
Index 20MHz | 40MHz | 20MHz | 40MHz
20MHz | 40MHz | 20MHz | 40MHz

8 BPSK 1/2 1 104 216 52 108 13.0 27.0 14.4 30.0
9 QPSK 1/2 2 208 432 104 216 26.0 54.0 28.9 60.0
10 QPSK 3/4 2 208 432 156 324 39.0 81.0 43.3 90.0
11 16-QAM 1/2 4 416 864 208 432 52.0 108.0 57.8 120.0
12 16-QAM 3/4 4 416 864 312 648 78.0 162.0 86.7 180.0
13 64-QAM 2/3 6 624 1296 416 864 104.0 | 216.0 115.6 | 240.0
14 64-QAM 3/4 6 624 1296 468 972 117.0 | 243.0 | 130.0 | 270.0
15 64-QAM 5/6 6 624 1296 520 1080 130.0 | 270.0 | 1444 | 300.0

Note 1: Support of 400ns Gl is optional on transmit and receive.

Table 2 — MCS parameters for TX Antenna number = 2

Symbol Explanation

R Code rate

Nepsc Number of coded bits per single carrier
Nceps Number of coded bits per symbol
Nbeps Number of data bits per symbol

Gl guard interval
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|IEEE 802.11ac Data Rate

Spatial Data Rate(Mb/s)
MCS | Modulation | Coding 20 MHz 40 MHz 80 MHz 160 MHz

Streams Index| type rate Guard Interval Guard Interval Guard Interval Guard Interval

(Note1) 800ns | 400ns | 800ns | 400ns | 800ns | 400ns | 800ns | 400ns
0 BPSK 112 6.5 7.2 13.5 15 29.3 32.5 58.5 65
1 QPSK 172 13 14.4 27 30 58.5 65 17 130
2 QPSK 3/4 195 | 217 | 405 45 878 | 975 | 1755 | 195
3 | 16-QAM | 1/2 26 28.9 54 60 117 130 234 260

1 4 | 16-QAM | 3/4 39 43.3 81 90 1755 | 195 351 390
5 | 64-QAM | 2/3 52 57.8 108 120 234 260 468 520
6 | 64-QAM | 34 | 585 65 1215 | 135 | 2633 | 2925 | 5265 | 585
7 | 64-QAM | 5/6 65 72.2 135 150 | 2925 | 325 585 650
8 | 256-QAM | 3/4 78 86.7 162 180 351 390 702 780
9 | 256-QAM | 5/6 N/A N/A 180 200 390 | 4333 | 780 | 866.7
0 BPSK 112 13 14.4 27 30 58.6 65 117 130
1 QPSK 172 26 28.8 54 60 117 130 234 260
2 QPSK 3/4 39 43.4 81 90 1756 | 195 351 390
3 | 16-QAM | 1/2 52 57.8 108 120 234 260 468 520
4 | 16-QAM | 3/4 78 86.6 162 180 351 390 702 780
? 5 | 64-QAM | 2/3 104 | 1156 | 216 240 468 520 936 1040

6 | 64-QAM | 3/4 17 130 243 270 | 526.6 | 585 1053 | 1170
7 | 64-QAM | 5/6 130 | 144.4 | 270 300 585 650 1170 | 1300
8 | 256-QAM | 3/4 156 | 173.4 | 324 360 702 780 1404 | 1560
9 | 256-QAM | 5/6 N/A N/A 360 400 780 | 866.6 | 1560 | 1733.4
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IEEE 802.11a & IEEE 802.11n (20MHz) & IEEE 802.11ac (20MHz)

Working Frequency of Each Channel

Channel | Frequency | Channel | Frequency | Channel | Frequency | Channel | Frequency
36 5180 MHz 40 5200 MHz 44 5220 MHz 48 5240 MHz
149 5745 MHz 153 5765 MHz 157 5785 MHz 161 5805 MHz
165 5825 MHz

IEEE 802.11n (40MHz) & IEEE 802.11ac (40MHz)
Working Frequency of Each Channel
Channel | Frequency | Channel | Frequency | Channel | Frequency | Channel | Frequency
38 5190 MHz 46 5230 MHz 151 5755 MHz 159 5795 MHz
IEEE 802.11ac (80MHz)
Working Frequency of Each Channel
Channel Frequency
42 5210 MHz
155 5775 MHz

Note:

1. This device is a Dual-Band Wireless-AC PCI-E Adapter including 2.4GHz b/g/n (2x2) and

5GHz a/n/ac (2x2) transmitting and receiving function.

2. Regards to the frequency band operation; the lowest - middle and highest frequency of

channel were selected to perform the test, and then shown on this report.

3. The function of the 2.4GHz transmitting is measured and makes a test report of the number:

1680463R-RFUSP27V00

4. This device is a composite device in accordance with Part 15 regulations. The receiving
function was tested and its number is 1680463R-RFUSP01V00.
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1.2. Test Mode

QuieTek has verified the construction and function in typical operation. The preliminary tests

were performed in different data rate, and to find the worst condition, which was shown in this

test report. The following table is the final test mode.

TX Mode 1: Transmit_SISO Mode
Mode 2: Transmit_ CDD Mode
Test ltems Modulation Channel Antenna Result
Conducted Emission 11ac (80MHz) 42/155 0+1 Complies
a 36/44/48/149/157/165 0/1 Complies
99% & 20dB & 11n/ac (20MHz) |36/44/48/149/157/165 0/1 Complies
DTS Bandwidth 11n/ac (40MHz) 38/46/151/159 0/1 Complies
11ac (80MHz) 42/155 0/1 Complies
a 36/44/48/149/157/165 0/1 Complies
_ 11n/ac (20MHz) |36/44/48/149/157/165 0+1 Complies
Peak Transmit Output _
11n/ac (40MHz) 38/46/151/159 0+1 Complies
11ac (80MHz) 42/155 0+1 Complies
a 36/44/48/149/157/165 0/1 Complies
Peak Power Spectrum 11n/ac (20MHz) |36/44/48/149/157/165 0+1 Complies
Density 11n/ac (40MHz) 38/46/151/159 0+1 Complies
11ac (80MHz) 42/155 0+1 Complies
a 36/44/48/149/157/165 0+1 Complies
_ o 11n/ac (20MHz) |36/44/48/149/157/165 0+1 Complies
Radiated Emission
11n/ac (40MHz) 38/46/151/159 0+1 Complies
11ac (80MHz) 42/155 0+1 Complies
a 36/44/48/149/157/165 0+1 Complies
11n/ac (20MHz) |36/44/48/149/157/165 0+1 Complies
Band Edge _
11n/ac (40MHz) 38/46/151/159 0+1 Complies
11ac (80MHz) 42/155 0+1 Complies
a 36/44/48/149/157/165 0/1 Complies
. 11n/ac (20MHz) |36/44/48/149/157/165 0/1 Complies
Frequency Stability :
11n/ac (40MHz) 38/46/151/159 0/1 Complies
11ac (80MHz) 42/155 0N Complies
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1.3. Tested System Details
The types for all equipments, plus descriptions of all cables used in the tested system
(including inserted cards) are:
Product Manufacturer |Model No. Serial No. FCC ID |Power Cord
1 PC ASUS P2L97 92M1Y00768 |DoC Non-Shielded, 1.8m
2  |Modem ACEEX DM-2814 960018054 DoC Non-Shielded, 1.6m
3 |USB 2.0 Flash |Apacer AH223 N/A DoC -
Memory
4 |USB 2.0 Flash |Apacer AH223 N/A DoC -
Memory
5 |USB 2.0 Flash |Apacer AH223 N/A DoC -
Memory
6 |Microphone DYNAMIC DM-35 N/A DoC -
7  |Keyboard Logitech Y-SM46 SY525U18108 |DoC |-
8 |Mouse Logitech M-SBF83 HCA52200174 |DoC -
9  |Printer HP C2642A MY75J1D1D2 |DoC Non-Shielded, 0.7m
1 Monitor CHI MEI A170E1-09 [3UC120955SA |DoC Non-Shielded, 1.8m
1227
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1.4.

Configuration of tested System

Connection Diagram

A |
B
B - H
Modem Monitor
USE 2.0 Flagh EUT
(2] Mnmnryﬁs (10)
(4)
PC
(1)
USE 2.0 Flask
Memaor ;'c” C E
(3)
G :
F Printer
usa:ﬁ;"fsh Microphone =
(5) (6)
Mouse
Keyboard (8)

(7)

Signal Cable Type

Signal cable Description

A |Modem Cable Shielded, 1.8m

B |USB 2.0 Flash Memory Cable Non-Shielded, 1.5m
C |USB 2.0 Flash Memory Cable Non-Shielded, 1.5m
D |USB 2.0 Flash Memory Cable Non-Shielded, 1.5m
E |Microphone Cable Non-Shielded, 1m
F |Keyboard Cable Shielded, 1.8m

G |Mouse Cable Shielded, 1.8m

H |VGA Cable Shielded, 1.6m

I Printer Cable Shielded, 1.2m

Page: 14 of 366




a > DEKRA company Report No

1 1680463R-RFUSP45V00

1.5.

EUT Exercise Software

Setup the EUT as shown in Section 1.4.

Execute the “Realtek 8812A chip, 0.0057.25 version” on the EUT.

Configure the test mode, the test channel, and the data rate.

Press “Start TX” to start the continuous transmitting.

O |~ N |-

\Verify that the EUT works properly.
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1.6.

Test Facility
Ambient conditions in the laboratory:
Iltems Test Item Required (IEC 68-1) Actual

Temperature (°C) 15-35 20°C
FCC PART 15 E 15.407

Humidity (%RH) 25-75 50%RH
Conducted Emission

Barometric pressure (mbar) 860 - 1060 950-1000

Temperature (°C) FCC PART 15 E 15.407 15 - 35 25°C

Humidity (%RH) 99% & 20dB & DTS 25-75 45%RH

Barometric pressure (mbar)|Bandwidth 860 - 1060 950-1000

Temperature (°C) 15-35 25°C
FCC PART 15 E 15.407

Humidity (%RH) 25-75 65%RH
Peak Transmit Power

Barometric pressure (mbar) 860 - 1060 950-1000

Temperature (°C) FCC PART 15 E 15.407 15 - 35 25°C

Humidity (%RH) Peak Power Spectrum 25-75 45%RH

Barometric pressure (mbar)|Density 860 - 1060 950-1000

Temperature (°C) 15-35 25°C
FCC PART 15 E 15.407

Humidity (%RH) 25-75 45%RH
Radiated Emission

Barometric pressure (mbar) 860 - 1060 950-1000

Temperature (°C) 15-35 25°C
FCC PART 15 E 15.407

Humidity (%RH) 25-75 45%RH
Band Edge

Barometric pressure (mbar) 860 - 1060 950-1000

Temperature (°C) 15-35 25°C
FCC PART 15 E 15.407

Humidity (%RH) 25-75 45%RH
Frequency Stability

Barometric pressure (mbar) 860 - 1060 950-1000
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2.

2.1.

2.2.

Conducted Emission

Test Equipment

The following test equipments are used during the test:

Conducted Emission / SR3

Instrument Manufacturer Model No. Serial No Next Cal. Date
LISN R&S ENV216 100096 2017/07/11
LISN R&S ESH3-Z5 836679/022  |2016/11/30
Test Receiver R&S ESCS 30 825442/017  |2017/01/04

Note: All equipments that need to calibrate are with calibration period of 1 year.

Test Setup

Shielding Room
==p \/ertical Reference Ground Plane

40 em—|

EUT

AE

Test Receiver

(1] oe0

N

w=p Horizontal Ground Reference Plane ==’
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2.3. Limits
FCC Part 15 Subpart C Paragraph 15.207 Limits (dBuV)
Frequency
QP AV
MHz
0.15-0.50 66 - 56 56 - 46
0.50-5.0 56 46
5.0-30 60 50

2.4

2.5.

2.6.

Remark: In the above table, the tighter limit applies at the band edges.

Test Procedure

The EUT was setup according to ANSI C63.10: 2013. The EUT was placed on a platform of
nominal size, 1 m by 1.5 m, raised 80 cm above the conducting ground plane. The vertical
conducting plane was located 40 cm to the rear of the EUT. All other surfaces of EUT were at
least 80 cm from any other grounded conducting surface. The EUT and simulators are
connected to the main power through a line impedance stabilization network (LISN). The
LISN provides a 50 ohm /50uH coupling impedance for the measuring equipment. The
peripheral devices are also connected to the main power through a LISN. (Please refer to the
block diagram of the test setup and photographs.)

Each current-carrying conductor of the EUT power cord, except the ground (safety) conductor,
was individually connected through a LISN to the input power source.

The excess length of the power cord between the EUT and the LISN receptacle were folded
back and forth at the center of the lead to form a bundle not exceeding 40 cm in length.
Conducted emissions were investigated over the frequency range from 0.15MHz to 30MHz
using a receiver bandwidth of 9 kHz.

Test Specification

According to FCC Part 15 Subpart C Paragraph 15.207: 2015

Uncertainty

The measurement uncertainty is defined as + 2.26 dB.
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2.7.

Test Result

Site : SR3

Time : 2016/08/26 - 15:43

Limit : CISPR_B_00M_QP

Margin : 10

Probe : SR3_LISN(16A)-6_0712 - Linel

Power : AC 120V/60Hz

EUT : Dual-Band Wireless-AC PCI-E Adapter

Note : Mode 2: Transmit_CDD Mode

_802.11ac(80M) 5210MHz

8010,

F0.0 -

60.0

500

Level{1Bu)

A40.0

300

200

100 |

on-

0.1

Fregquency (hHz)

10,000

20000 30000

Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuVv) (dBuVv) (dB) (dBuVv)
1 0.158 9.755 24.690 34.445 -31.133 65.578| QUASIPEAK
2 0.158 9.755 17.360 27.115 -28.463 55.578 AVERAGE
3 0.259 9.759 21.860 31.620 -29.832 61.451] QUASIPEAK
4 0.259 9.759 14.260 24.020 -27.432 51.451 AVERAGE
5 0.420 9.768 21.000 30.768 -26.689 57.457] QUASIPEAK
6| * 0.420 9.768 14.560 24.328 -23.129 47.457 AVERAGE
7 0.935 9.771 11.180 20.951 -35.049 56.000] QUASIPEAK
8 0.935 9.771 5.750 15.521 -30.479 46.000 AVERAGE
9 2.900 9.881 10.780 20.661 -35.339 56.000/ QUASIPEAK
10 2.900 9.881 4.950 14.831 -31.169 46.000 AVERAGE
11 6.298 10.013 7.710 17.723 -42.277 60.000] QUASIPEAK
12 6.298 10.013 2.550 12.563 -37.437 50.000 AVERAGE
Note:

1. All Reading Levels are Quasi-Peak and average value.

2."*" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor.
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Site : SR3 Time : 2016/08/26 - 15:48
Limit : CISPR_B_00M_QP Margin : 10
Probe : SR3_LISN(16A)-6 0712 - Line2 Power : AC 120V/60Hz
EUT : Dual-Band Wireless-AC PCI-E Adapter Note : Mode 2: Transmit_CDD Mode
802.11ac(80M) 5210MHz

8010,

F0.0 -

60.0

500

A40.0

Level{1Bu)

300

200

100 |

on-

‘0.1'50 10000

oo ) 20.000 30.000
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type

(MHz) (dB) (dBuVv) (dBuVv) (dB) (dBuVv)
1 0.166 9.755 25.290 35.046 -30.131 65.177| QUASIPEAK
2 0.166 9.755 21.270 31.026 -24.151 55.177 AVERAGE
3 0.236 9.762 22.700 32.462 -29.776 62.238| QUASIPEAK
4 0.236 9.762 15.080 24.842 -27.396 52.238 AVERAGE
5 0.404 9.786 24.220 34.006 -23.767 57.773] QUASIPEAK
6| * 0.404 9.786 17.950 27.736 -20.037 47.773 AVERAGE
7 0.580 9.791 19.840 29.631 -26.369 56.000] QUASIPEAK
8 0.580 9.791 9.950 19.741 -26.259 46.000 AVERAGE
9 0.978 9.771 12.160 21.931 -34.069 56.000] QUASIPEAK
10 0.978 9.771 6.620 16.391 -29.609 46.000 AVERAGE
11 6.716 9.991 6.810 16.801 -43.199 60.000] QUASIPEAK
12 6.716 9.991 1.400 11.391 -38.609 50.000 AVERAGE

Note:

1. All Reading Levels are Quasi-Peak and average value.
2."*" means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.
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Report No : 1680463R-RFUSP45V00

Site : SR3

Time : 2016/08/26 - 15:59

Limit : CISPR_B_00M_QP

Margin : 10

Probe : SR3_LISN(16A)-6_0712 - Linel

Power : AC 120V/60Hz

EUT : Dual-Band Wireless-AC PCI-E Adapter

Note : Mode 2: Transmit_CDD Mode

_802.11ac(80M) 5775MHz

8010,

F0.0 -

60.0

500

Level{1Bu)

A40.0

300

200

100 |

on-

0.1

Fregquency (hHz)

10,000

20000 30000

Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuVv) (dBuVv) (dB) (dBuVv)
1 0.158 9.755 21.310 31.065 -34.513 65.578| QUASIPEAK
2 0.158 9.755 11.540 21.295 -34.283 55.578 AVERAGE
3 0.216 9.757 19.490 29.248 -33.708 62.956| QUASIPEAK
4 0.216 9.757 13.480 23.238 -29.718 52.956 AVERAGE
5 0.298 9.761 22.390 32.151 -28.135 60.286] QUASIPEAK
6 0.298 9.761 13.140 22.901 -27.385 50.286 AVERAGE
7 0.412 9.767 23.480 33.247 -24.366 57.614] QUASIPEAK
8 * 0.412 9.767 17.940 27.707 -19.906 47.614 AVERAGE
9 2.451 9.856 10.930 20.786 -35.214 56.000] QUASIPEAK
10 2.451 9.856 5.390 15.246 -30.754 46.000 AVERAGE
11 3.927 9.939 9.350 19.289 -36.711 56.000) QUASIPEAK
12 3.927 9.939 3.990 13.929 -32.071 46.000 AVERAGE
Note:

1. All Reading Levels are Quasi-Peak and average value.

2."*" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor.
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Report No : 1680463R-RFUSP45V00

Site : SR3

Time : 2016/08/26 - 16:05

Limit : CISPR_B_00M_QP

Margin : 10

Probe : SR3_LISN(16A)-6_0712 - Line2

Power : AC 120V/60Hz

EUT : Dual-Band Wireless-AC PCI-E Adapter

Note : Mode 2: Transmit_CDD Mode

_802.11ac(80M) 5775MHz

8010,

F0.0 -

60.0

500

A40.0

Level{1Bu)

300

200

100 |

on-

|

|

0.1

50

Fregquency (hHz)

10,000

20000 30000

Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuVv) (dBuVv) (dB) (dBuVv)
1 0.173 9.756 24.730 34.486 -30.308 64.794| QUASIPEAK
2 0.173 9.756 17.530 27.286 -27.508 54.794 AVERAGE
3 0.291 9.770 20.150 29.920 -30.587 60.507| QUASIPEAK
4 0.291 9.770 13.630 23.400 -27.107 50.507 AVERAGE
5 0.416 9.787 21.370 31.157 -26.378 57.535| QUASIPEAK
6| * 0.416 9.787 12.450 22.237 -25.298 47.535 AVERAGE
7 0.767 9.782 13.550 23.332 -32.668 56.000] QUASIPEAK
8 0.767 9.782 5.430 15.212 -30.788 46.000 AVERAGE
9 2127 9.822 7.650 17.473 -38.527 56.000] QUASIPEAK
10 2127 9.822 1.260 11.083 -34.917 46.000 AVERAGE
11 6.556 9.984 7.270 17.254 -42.746 60.000] QUASIPEAK
12 6.556 9.984 1.130 11.114 -38.886 50.000 AVERAGE
Note:

1. All Reading Levels are Quasi-Peak and average value.

2."*" means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor.
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3. 99% & 20dB & DTS Bandwidth

3.1. Test Equipment

The following test equipments are used during the radiated emission tests:

99%& 26dB & DTS Bandwidth / SR7

Instrument Manufacturer  |Model No. Serial No Next Cal. Date
Spectrum Analyzer Agilent N9010A US47140172 |2017/08/08
Signal & Spectrum R&S FSV40 101049 2017/01/05
Analyzer

Signal Analyzer R&S FSV7 101650 2016/11/30

Note: All equipments that need to calibrate are with calibration period of 1 year.

3.2. Test Setup

Spectrum Analyzer

LLIL ]
“H oo = EUT

Non-Conducted
Table

wp  (Ground Reference Plang -t

3.3. Limits

99% & 26dB Bandwidth : No Required
6dB Bandwidth = 500KHz

3.4. Test Procedure

99% & 26dB Bandwidth :

The EUT was tested according to U-NII test procedure of KDB 789033.
Set RBW 1% of the emission bandwidth, VBW equal to 3 times the RBW.
DTS Bandwidth :

Set RBW = 100KHz, VBW = 3xRBW, Sweep time=Auto, Set Peak detector.

3.5. Uncertainty

The measurement uncertainty is defined as £+150Hz
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3.6. Test Result

Product Dual-Band Wireless-AC PCI-E Adapter

Test Item 99% & 26dB Bandwidth

Test Mode Mode 1: Transmit_SISO Mode

Date of Test 2016/08/25 Test Site SR7

IEEE 802.11 a ,Ant 0

Frequency Limit
Channel No. Measure Value(MHz)
(MHz) (MHz)
36 5180 17.68 -
44 5220 17.61 -
48 5240 17.29 -

Channel 36 (5180MHz)

1 Agilent Spectrum Analyzer - Occupied BW

il RL 509 AL SEMEEINT ALIGN AUTO 11:59:21PM Aug 28, 2016
[Center Freq 5.180000000 GHz Center Freq: 5.130000000 GHz Radio Std: None Freq/Channel
Tnput RF o Trig:Free Run Avg|Hold:>100/100
I #IEGain:Low RAtten: 30 dB Ext Gain: -2.00 dB Radio Device: BTS
|10 dBidiv Ref 30 dBm
Log
a0 Center Freq||
~ 5.180000000 GH
10 /F_ SN \ Z
u]
-10 .‘M \\.
20 AA‘”M M
| T e ™
-30
-40
-50
-60
CF Step
Center 5.18 GHz Span 40 MH|[ 40000001z
Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333ms||—
Occupied Bandwidth Total Power 24.16 dBm
17.679 MHz
Transmit Freq Error -64825 Hz OBW Power 99.00 %
x dB Bandwidth 32.47 MHz x dB -26.00 dB
MSG STATUS
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Channel 44 (5220MH2z)

pEl Agilent Spectrum Analyzer - Occupied BW

] RL S0Q AC SEMSEINT ALIGNAUTO 12:00:01AM Aug 29, 2016
[Center Freq 5.220000000 GHz Center Freq: 5.220000000 GHz Radio Std: None Freq/Channel
Input: RF T Trig:Free Run Avg|Hold:> 1004100
I #IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB Radio Device: BTS
|10 dBidiv Ref 30 dBm
Log
o Center Freq||
- 5.220000000 GH
0 /,, L z
0
-10 M’.‘, \..
-0 g M
[t N
-0
-40
50
60
CF Step
Center 5.22 GHz Span 40 MH|[,  4000000MHz
Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333ms||—
Occupied Bandwidth Total Power 24.23 dBm
17.611 MHz
Transmit Freq Error -96435 Hz OBW Power 99.00 %
x dB Bandwidth 30.92 NMHz x dB -26.00 dB
MSG STATUS

Channel 48 (5240MHz)

Tl Agilent Spectrum Analyzer - Occupied BW

i RL ! ALIGN AUTO 12:00:53 &AM Aug 29, 2016
[Center Freq 5.240000000 GHz | Center Freq; 5.240000000 GHz Radio Std: None Freq/Channel
Tnput: R [ Trig: Free Run Avg|Hold:>1004100
I #IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB Radio Device:BTS
|10 dBidiv Ref 30 dBm
Log
0 Center Freq||
10 5.240000000 GHz
o r ey
0 / i A
20 "/ \m
-40
-50
-60
CF Step
Center 5.24 GHz Span 40 MHz|[, 4.000000 m’;;
Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333ms||——
Occupied Bandwidth Total Power 21.79 dBm
17.291 MHz
Transmit Freq Error -113985 Hz OBW Power 99,00 %
x dB Bandwidth 23.48 NHz x dB -26.00 dB
MSG STATUS
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Product Dual-Band Wireless-AC PCI-E Adapter

Test Item 99% & 26dB Bandwidth

Test Mode Mode 1: Transmit_SISO Mode

Date of Test 2016/08/25 Test Site SR7

IEEE 802.11 a , Ant 1

Frequency Limit
Channel No. Measure Value(MHz)
(MHz) (MHz)
36 5180 17.91 --
44 5220 19.27 -
48 5240 17.88 -

Channel 36 (5180MHZz)

pEl Agilent Spectrum Analyzer - Occupied BW
RL

[Center Freq 5.180000000 GHz

ALIGN AUTO 11:51:57 PM Aug 28, 2016

Radio Std: None

| Center Freq: 5.180000000 GHz Freq ! Channel

T Trig:Free Run Avg|Hold:> 1004100

MG

Input: RF
I #IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB Radio Device: BTS
|10 dBidiv Ref 30 dBm
Log
o Center Freq||
5.180000000 GHz

a /MW\MM

0
0 w./ \\\N
B S nm\M %L

YA R H Ty
-0
-10
-50
R0
CF Step
Center 5.18 GHz Span 40 MH|[,  4000000MHz
Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333ms||—
Occupied Bandwidth Total Power 23.14 dBm
17.913 MHz
Transmit Freq Error =221195 Hz OBW Power 99.00 %
x dB Bandwidth 30.34 MHz x dB -26.00 dB

STATUS
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Channel 44 (5220MH2z)

pEl Agilent Spectrum Analyzer - Occupied BW

] RL S0Q AC SEMSEINT ALIGNAUTO 11:53:31PM Aug 28, 2016
[Center Freq 5.220000000 GHz Center Freq: 5.220000000 GHz Radio Std: None Freq/Channel
Input: RF T Trig:Free Run Avg|Hold:> 1004100
I #IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB Radio Device: BTS
|10 dBidiv Ref 30 dBm
Log
o Center Freq||
10 i - 5.220000000 GHz
0
0 \M‘“WW
-20
-0
-40
50
60
CF Step
Center 5.22 GHz Span 40 MH|[,  4000000MHz
Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333ms||—
Occupied Bandwidth Total Power 25.74 dBm
19.270 MHz
Transmit Freq Error -89767 Hz OBW Power 99.00 %
x dB Bandwidth 36.47 NHz x dB -26.00 dB
MSG STATUS

Channel 48 (5240MHz)

Tl Agilent Spectrum Analyzer - Occupied BW

i RL ! ALIGN AUTO 11:54:09PM Aug 28, 2016
[Center Freq 5.240000000 GHz | Center Freq; 5.240000000 GHz Radio Std: None Freq/Channel
Tnput: R [ Trig: Free Run Avg|Hold:>1004100
I #IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB Radio Device:BTS
|10 dBidiv Ref 30 dBm
Log
0 Center Freq||
10 e, 5.240000000 GHz
/ Nl \
u]
-10 -'M \\
h u B AN N
20 M‘v"i-m‘n e 7V
-30
-40
-50
-60
CF Step
Center 5.24 GHz Span 40 MHz|[, 4.000000 m’;;
Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333ms||——
Occupied Bandwidth Total Power 24.63 dBm
17.877 MHz
Transmit Freq Error -117393 Hz OBW Power 99,00 %
x dB Bandwidth 32.82 NHz x dB -26.00 dB
MSG STATUS
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Product Dual-Band Wireless-AC PCI-E Adapter

Test Item 99% & 26dB Bandwidth

Test Mode Mode 2: Transmit CDD Mode

Date of Test 2016/08/25 Test Site SR7

IEEE 802.11 n20 , Ant 0

Frequency Limit
Channel No. Measure Value(MHz)
(MHz) (MHz)
36 5180 18.29 -
44 5220 18.25 -
48 5240 18.11 -

Channel 36 (5180MH2z)

] Agilent Spectrum Analyzer - Occupied BW
i RL o0&

ALIGN AUTO 125203 AM Aug 31, 2016

Freq ! Channel

||Center Freq 5.180000000 GHz | Center Freq:l 5.180000000 GHz Radio Std: None
Input: RF [ Trig: Free Run Avg|Hold:>100/100
I #IFGain:Low #Atten: 30 dB Ext Gain: 22.00 4B Radio Device: BTS
|10 dBidiv Ref 30 dBm
Log
x Center Freqf
10 5.180000000 GHz,
i o

-30

-40

-60

-G0

CF Step
Center 5.18 GHz Span 40 MH|[,  4000000MHz
Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333ms||—
Occupied Bandwidth Total Power 23.83 dBm
18.292 MHz
Transmit Freq Error 66.650 kHz OBW Power 99.00 %
x dB Bandwidth 27.01 MHz x dB -26.00 dB
MSG STATUS
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Channel 44 (5220MH2z)

pEl Agilent Spectrum Analyzer - Occupied BW

RL 09 A

ALIGN AUTO

12:57:31AM Aug 31, 2016

[Center Freq 5.220000000 GHz Center Freq: 5220000000 GHz Radio Std: None Freq/Channel
Input: RF T Trig:Free Run Avg|Hold:>100/100
I #IFGain:Low #Atten: 30 dB Ext Gain: 22.00 4B Radio Device: BTS
| 10 dBidiv Ref 30 dBm
Log
o Center Freqf

5.220000000 GHz,

-20

-30

www’

A

-40

-60

-G0

CF Step
Center 5.22 GHz Span 40 MH|[,  4000000MHz
Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333ms||—
Occupied Bandwidth Total Power 19.76 dBm
18.245 MHz
Transmit Freq Error 104.02 kHz OBW Power 99.00 %
x dB Bandwidth 22.56 MHz x dB -26.00 dB
MSG STATUS

Channel 48 (5240MHz)

Tl Agilent Spectrum Analyzer - Occupied BW

i RL ! ALIGN AUTO 12:55:41 &M Aug 31, 2016
[Center Freq 5.240000000 GHz | Center Freq; 5.240000000 GHz Radio Std: None Freq/Channel
Tnput: R [ Trig: Free Run Avg|Hold:>1004100
I #IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB Radio Device:BTS
|10 dBidiv Ref 30 dBm
Log
0 Center Freq||
10 5.240000000 GHz
0 - i o4
20 l‘*'"f M‘%
a0 o ™ il
.ADM !
-50
-60
CF Step
Center 5.24 GHz Span 40 MHz|[, 4.000000 m’;;
Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333ms||——
Occupied Bandwidth Total Power 20.00 dBm
18.114 MHz
Transmit Freq Error 22.603 kHz OBW Power 99,00 %
x dB Bandwidth 22.63 NHz x dB -26.00 dB
MSG STATUS

Page: 29 of 366



a > DEKRA company Report No : 1680463R-RFUSP45V00
Product Dual-Band Wireless-AC PCI-E Adapter

Test ltem 99% & 26dB Bandwidth

Test Mode Mode 2: Transmit_CDD Mode

Date of Test 2016/08/25 Test Site SR7

IEEE 802.11 n20 , Ant 1

Frequency Limit
Channel No. Measure Value(MHz)
(MHz) (MHz)
36 5180 18.25 -
44 5220 18.00 -
48 5240 17.99 --

Channel 36 (5180MH2z)

T Agilent Spectrum Analyzer - Occupied BW

ALIGM AUTO 125140 AM Aug 31, 2016
I Center Freg: 6.130000000 GHz Radio Std: None Freq/Channel
Tnput: RE [ Trig: Free Run Avg|Hold:>100/100
I #IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB Radio Device: BTS
|10 dBidiv Ref 30 dBm
Log
2E' CenterFreq||
0 f e ,,\ 5.180000000 GHz
0
-0 -"'/ \
= W e """"‘“WWW
-0
-40
50
60
CF Step
Center 5.18 GHz Span 40 MH|[, 4000000z
Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333ms||—
Occupied Bandwidth Total Power 25.63 dBm
18.249 MHz
Transmit Freq Error -14321 Hz OBW Power 99.00 %
x dB Bandwidth 32.88 NMHz x dB -26.00 dB
MSG STATUS
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Channel 44 (5220MH2z)

pEl Agilent Spectrum Analyzer - Occupied BW

] RL 09 A SEMSEINT ALIGNAUTO 12:53:44 AM Aug 31, 2016
I Center Freq: 5.220000000 GHz Radio Std: None Freq/Channel
Tnput: RF T Trig:Free Run Avg|Hold:>100/100
I #IFGain:Low #Atten: 30 dB Ext Gain: 22.00 4B Radio Device: BTS
|10 dBidiv Ref 30 dBm
Log
x Center Freqf
10 5.220000000 GHz
0 I okttt A el

-20

P Y
-40 Wf ml’"ﬂ
-50
-60
CF Step
Center 5.22 GHz Span 40 MH|[,  4000000MHz
Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333ms||—
Occupied Bandwidth Total Power 20.13 dBm
17.995 MHz
Transmit Freq Error -3468 Hz OBW Power 99.00 %
x dB Bandwidth 22.07 MHz x dB -26.00 dB
MSG STATUS

Channel 48 (5240MHz)

Tl Agilent Spectrum Analyzer - Occupied BW

i RL ! ALIGN AUTO 12:54:47 &AM Aug 31, 2016
[Center Freq 5.240000000 GHz | Center Freq: 5240000000 GHz Radio Std: None Freq/Channel
Tnput: R [ Trig: Free Run Avg|Hold:>100/100
I #IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB Radio Device: BTS
| 10 dBidiv Ref 30 dBm
Log
n Center Freqf

5.240000000 GHz

-20

. f‘x ‘\"u
-40 — ..H’f' W\“
T ' ~MHIH orer |
-50
-60
CF Step
Center 5.24 GHz Span 40 MHz|[, 4.000000 m’;;
Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333ms||——
Occupied Bandwidth Tatal Power 19.68 dBm
17.993 MHz
Transmit Freq Error 12.600 kHz OBW Power 99,00 %
x dB Bandwidth 22.04 MHz x dB -26.00 dB
MSG STATUS
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Product Dual-Band Wireless-AC PCI-E Adapter

Test ltem 99% & 26dB Bandwidth

Test Mode Mode 2: Transmit_CDD Mode

Date of Test 2016/08/25 Test Site SR7

IEEE 802.11 n40 , Ant 0

Frequency Limit
Channel No. Measure Value(MHz)
(MHz) (MHz)
38 5190 36.68 -
46 5230 36.62 -

Channel 38 (5190MHz)

Il Agilent Spectrum Analyzer - Occupied BW

50 Q AC SEMSE:INT ALIGM AUTO 12:01:48 &M Aug 29, 2016
Center Freq 5.190000000 GHz Center Freq: 5.190000000 GHz Radio Std: None Freql Channel
Input: RF (] Trig: Free Run Avg|Hold:>100/100
#IFGain:Low RAtten: 30 dB Ext Gain: -2.00 JdB Radio Device: BTS
10 dBidiv Ref 30 dBm
Log
0 Center Freq(|
10 5.190000000 GHz

CF Step
Center 5.19 GHz Span 80 MH|[, 8000000 WHz
Res BW 510 kHz #BW 1.5 MHz Sweep 1.333 ms||——
Occupied Bandwidth Total Power 21.86 dBm
36.682 MHz
Transmit Freq Error 16.956 kHz OBW Power 99.00 %
x dB Bandwidth 43.60 MHz x dB -26.00 dB
IMSG STATUS
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Channel 46 (5230MHz

Il Agilent Spectrum Analyzer - Occupied BW

il RL SEMSEINT ALIGN AUTO 12:02:31 AM Aug 29, 2016
[Center Freq 5.230000000 GHz | Center Freq: 5.230000000 GHz Radio Std: None Freq/Channel
input: RF (o] Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB Radio Device: BTS
10 dBidiv Ref 30 dBm
Log
Center Freq
1 5.230000000 GHz
potr il ol I UL LW
] Vast ™
-0 \.
? M
-30
-40
-50
-60
CF Step
Center 5.23 GHz Span 80 MHz||, 8000000 WH=
Res BW 510 kHz #VEW 1.5 MHz Sweep 1.333ms||—
Occupied Bandwidth Total Power 23.55 dBm
36.624 MHz
Transmit Freq Error 22.324 kHz OBW Power 99.00 %
x dB Bandwidth 43.45 MHz x dB -26.00 dB

IMSG

STATUS
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Product Dual-Band Wireless-AC PCI-E Adapter

Test ltem 99% & 26dB Bandwidth

Test Mode Mode 2: Transmit_CDD Mode

Date of Test 2016/08/25 Test Site SR7

IEEE 802.11 n40 , Ant 1

Frequency Limit
Channel No. Measure Value(MHz)
(MHz) (MHz)
38 5190 36.40 -
46 5230 36.39 -

Channel 38 (5190MHz)

Il Agilent Spectrum Analyzer, - Occupied BW

il RL S0 8 AT SEMSEINT ALIGH ALTO 11:54:57 PM Aug 28, 2016
[Center Freq 5.190000000 GHz | Center Freq: 5.190000000 GHz Radio Std: None Freq/ Channel
Input: RF T Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 «<B Ext Gain: -2.00 <B Radio Device: BTS
10 dBidiv Ref 30 dBm
Log
0 Center Freq(|
10 5.190000000 GHz
Aot 4 obbon e ke i A
. Py | Pttt W
-10 / \
- / M,
.aawmwf \mem;
-40
-50
-60
CF Step
Center 5.19 GHz Span 80 MHZ]|, 8000000 ¥z
Res BW 510 kHz #/BW 1.5 MHz Sweep 1.333ms||——
Occupied Bandwidth Total Power 23.08 dBm
36.401 MHz
Transmit Freq Error 30.984 kHz OBW Power 99.00 %
X dB Bandwidth 42.52 MHz x dB -26.00 dB

IMSG

STATUS
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Channel 46 (5230MH2z)

Il Agilent Spectrum Analyzer, - Occupiad BW
l RL SEMSEINT

ALIGMAUTO 11:55:53PM Aug 28, 2016

||enter Freq 5.230000000 GHz | Center Freq: 5.230000000 GHz Radio Std: None Freq/ Channel
input: RF (o] Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB Radio Device: BTS
10 dBldiv Ref 30 dBm
Log
Center Freqj
1 5.230000000 GHz
e o A
. P ikttt
o / \
» /. ™,
i K.
P PO, L Jan
-40
-50
-60
CF Step
Center 5.23 GHz Span 80 MHZ]|, 8000000 ¥z
Res BW 310 kHz #/BW 1.5 MHz Sweep 1.333ms||—
Occupied Bandwidth Total Power 24.42 dBm
36.388 MHz
Transmit Freq Error 60.623 kHz OBW Power 99.00 %
X dB Bandwidth 43.01 MHz x dB -26.00 dB
IMSG STATUS
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Product Dual-Band Wireless-AC PCI-E Adapter

Test Item 99% & 26dB Bandwidth

Test Mode Mode 2: Transmit CDD Mode

Date of Test 2016/08/25 Test Site SR7

IEEE 802.11 ac80 , Ant 0

Frequency Limit
Channel No. Measure Value(MHz)
(MHz) (MHz)
42 5210 75.12 -

Channel 42 (5210MHz)

Il Agilent Spectrum Analyzer - Occupied BW

Freq/ Channel

i RL 50 @ aC SEMSE:INT ALIGN AUTO 11:58:17 PM Aug 28, 2016
Center Freq: 5.210000000 GHz Radio Std: None
Input: RF = Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB Radio Device: BTS
10 dBidiv Ref 30 dBm
Log
20
10
o P,

-20

30
-0 AT

Rt

-50

B0

Center 5.21 GHz

Span 160 MHZ

Res BW 1 MHz #/BW 3 MHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 21.77 dBm
75.117 MHz
Transmit Freq Error 230.82 kHz OBW Power 99.00 %
x dB Bandwidth 81.64 MHz x dB -26.00 dB

IMSG

Center Freq(|
5.210000000 GHz

CF Step
16.000000 MHz
Auto Man

STATUS
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Product Dual-Band Wireless-AC PCI-E Adapter

Test Item 99% & 26dB Bandwidth

Test Mode Mode 2: Transmit CDD Mode

Date of Test 2016/08/25 Test Site SR7

IEEE 802.11 ac80 , Ant 1

Frequency Limit
Channel No. Measure Value(MHz)
(MHz) (MHz)
42 5210 75.29 -

Channel 42 (5210MH2z)

Il Agilent Spectrum Analyzer - Occupied BW

il RL 50 % AC SEMSE:INT ALIGN AUTO 11:57:00PM Aug 28, 2016
||Center Freq 5.210000000 GHz | Center Freq: 5.210000000 GHz Radio Std: None
Input: RF T Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -2.00 JB Radio Device: BTS

10 dBidiv Ref 30 dBm
Log

20

10

0 I I et g

Center 5.21 GHz

Freq/ Channel

Center Freq(|
5.210000000 GHz

Span 160 MHZ

Res BW 1 MHz #/BW 3 MHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 2212 dBm
75.291 MHz
Transmit Freq Error 206.92 kHz OBW Power 99.00 %
x dB Bandwidth 81.45 MHz x dB -26.00 dB

IMSG

STATUS

CF Step
16.000000 MHz
Auto Man
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a > DEKRA company Report No : 1680463R-RFUSP45V00

Product Dual-Band Wireless-AC PCI-E Adapter

Test Item 99% & 26dB Bandwidth

Test Mode Mode 1: Transmit SISO Mode

Date of Test 2016/08/25 Test Site SR7

IEEE 802.11 a ,Ant 0

Frequency Limit
Channel No. Measure Value(MHz)
(MHz) (MHz)
149 5745 32.65 -
157 5785 32.41 -
165 5825 32.25 -

Channel 149 (5745MHz)

pEl Agilent Spectrum Analyzer - Occupied BW

] RL S0Q AC SEMSEINT ALIGN AUTO 02:53:27 &M Aug 31, 2016
[Center Freq 5.745000000 GHz | Center Freq: 5.725000000 GHz Radio 5td: None Freq/Channel
Input: RF [arem] Trig: Free Run Avg|Hold:> 1004100
I #IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB Radio Device: BTS
|10 dBidiv Ref 30 dBm
Log
o —— Center Freq||
10 M il Wi’ s - 5745000000 GHz
meﬂ L LA VIS ‘..-.1
-0
-20
-0
-10
-50
R0
CF Step
Center 5.745 GHz Span 40 MHZ|[,  4000000MHz
Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333ms||—
Occupied Bandwidth Total Power 29.90 dBm
32.653 MHz
Transmit Freq Error -50666 Hz OBW Power 99.00 %
x dB Bandwidth 40.00 MHz x dB -26.00 dB
MSG STATUS
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a > DEKRA company

Report No : 1680463R-RFUSP45V00

Channel 157 (5785MHz)

Il Agilent Spectrum Analyzer - Occupied BW

il RL S0 &

AC

ALIGN AUTO 02:52:48 AM Aug 31, 2016

||enter Freq 5.785000000 GHz Center Freq: 5785000000 GHz Radio Std: None Freq/Channel
Tnput RF T Trig:Free Run Avg|Hold:>100/100
I #IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB Radio Device: BTS
|10 dBidiv Ref 30 dBm
Log
a0 N - T Center Freq||
n il " i it i 5.785000000 GHz
0 W ¥,
"T"M
-10
-20
-30
-40
-50
-60
CF Step
Center 5.785 GHz Span 40 MH|[ 40000001z
Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333ms||—
Occupied Bandwidth Total Power 29.66 dBm
32.409 MHz
Transmit Freq Error -40811 Hz OBW Power 99.00 %
x dB Bandwidth 40.00 MHz x dB -26.00 dB
MSG STATUS

pEl Agilent Spectrum Analyzer - Occupied BW
i RL o0&

Channel 165 (5825MHz)

ALIGN AUTO 025406 AM Aug 31, 2016

[Center Freq 5.825000000 GHz

| Center Freq: 5.825000000 GHz

Radio Std: None

Freq ! Channel

Center Freq(|
5.825000000 GHz

Input: RF [arem] Trig: Free Run Avg|Hold:> 1004100
I #IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB Radio Device: BTS
|10 dBidiv Ref 30 dBm
Log
i
. MMPW o
v WMM Mwwm-
-1
20
30
-40
40
-0
Center 5.825 GHz Span 40 MHz
Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333ms
Occupied Bandwidth Total Power 29.59 dBm
32.250 MHz
Transmit Freq Error -87148 Hz OBW Power 99.00 %
x dB Bandwidth 40.00 MHz x dB -26.00 dB
MSG STATUS

CF Step
4,000000 MHz,

Auto Man
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a > DEKRA company Report No : 1680463R-RFUSP45V00

Product Dual-Band Wireless-AC PCI-E Adapter

Test Item 99% & 26dB Bandwidth

Test Mode Mode 1: Transmit SISO Mode

Date of Test 2016/08/25 Test Site SR7

IEEE 802.11 a , Ant 1

Frequency Limit
Channel No. Measure Value(MHz)
(MHz) (MHz)
149 5745 31.46 --
157 5785 32.20 -
165 5825 32.06 --

Channel 149 (5745MHz)

] Agilent Spectrum Analyzer - Occupied BW

RL 09 A ALIGNAUTO 04:52:48 AM Aug 31, 2016

||enter Freq 5.745000000 GHz | Center Freq: 5.725000000 GHz Radio Std: None Freq/Channel
Input: RF T Trig:Free Run Avg|Hold:>1004100
#IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB Radio Device: BTS
|10 dBidiv Ref 30 dBm
Log
o Center Freq||
10 bt ey Mhaath \__ 5.745000000 GHz
o M [N T} |
et > me
-0
-0
-0
-40
5
B0
CF Step
Center 5.745 GHz Span 40 MH|[, 4000000Hz
Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333ms||—
Occupied Bandwidth Total Power 28.07 dBm
31.461 MHz
Transmit Freq Error -11755 Hz OBW Power 99.00 %
x dB Bandwidth 40.00 MHz x dB -26.00 dB
MSG STATUS
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a > DEKRA company

Report No : 1680463R-RFUSP45V00

Channel 157 (5785MHz)

pEl Agilent Spectrum Analyzer - Occupied BW

] RL S0Q AC SEMSE:INT ALIGN AUTO 05:00:32 &M Aug 31, 2016
[Center Freq 5.785000000 GHz Center Freq: 5.785000000 GHz Radio Std: None Freq/Channel
Input: RF T Trig:Free Run Avg|Hold:> 1004100
I #IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB Radio Device: BTS
|10 dBidiv Ref 30 dBm
Log
o Center Freq||
10 il it cne’ it s saian. 5.785000000 GHz
0 ' \WWMW
-0
-0
-0
-40
-50
60
CF Step
Center 5.785 GHz Span 40 MHZ|[,  4000000MHz
Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333ms||—
Occupied Bandwidth Total Power 29.53 dBm
32.203 MHz
Transmit Freq Error 32.614 kHz OBW Power 99.00 %
x dB Bandwidth 40.00 MHz x dB -26.00 dB
MSG STATUS

Tl Agilent Spectrum Analyzer - Occupied BW
i RL

Channel 165 (5825MHz)

ALIGN AUTO

05:01:37 AM Aug 31, 2016

||enter Freq 5.825000000 GHz | Center Free: 5825000000 GHz Radio Std: None Freq/Channel
Tnput: R [ Trig: Free Run Avg|Hold:>100/100
I #IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB Radio Device:BTS
|10 dBidiv Ref 30 dBm
Log
n Center Freqf
10 i e o hendomy 5.825000000 GHz
© [ i -“M'w/ ha e,
-10
-20
-30
-40
-50
-60
CF Step
Center 5.825 GHz Span 40 MHZ|[, 40000001z
Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333ms||——
Occupied Bandwidth Total Power 28.71 dBm
32.055 MHz
Transmit Freq Error -51992 Hz OBW Power 99,00 %
x dB Bandwidth 40.00 MHz x dB -26.00 dB
MSG STATUS
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a > DEKRA company Report No : 1680463R-RFUSP45V00

Product Dual-Band Wireless-AC PCI-E Adapter

Test Item 99% & 26dB Bandwidth

Test Mode Mode 2: Transmit CDD Mode

Date of Test 2016/08/25 Test Site SR7

IEEE 802.11 n20 , Ant 0

Frequency Limit
Channel No. Measure Value(MHz)
(MHz) (MHz)
149 5745 31.98 -
157 5785 32.55 -
165 5825 31.82 -

Channel 149 (5745MHz)

T Agilent Spectrum Analyzer - Occupied BW

il RL a0 A SEMSEINT ALIGM AUTO 02:536:07 AM Aug 31, 2016
[Center Freq 5.745000000 GHz | Center Freq: 6745000000 GHz Radio Std: None Freq/Channel
Tnput RE T Trig:Free Run Avg|Hold:>100/100
I #IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB Radio Device: BTS
|10 dBidiv Ref 30 dBm
Log
e Center Freq||
1n i ' Seiinan \\’L 5745000000 GHz
D Jhid
pe T ]
-10
-20
-0
-4
50
60
CF Step
Center 5.745 GHz Span 40 MH|[, 4000000z
Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333ms||—
Occupied Bandwidth Total Power 29.32 dBm
31.984 MHz
Transmit Freq Error 95.656 kHz OBW Power 99.00 %
x dB Bandwidth 40.00 MHz x dB -26.00 dB
MSG STATUS
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a > DEKRA company Report No : 1680463R-RFUSP45V00

Channel 157 (5785MHz)

T Agilent Spectrum Analyzer - Occupied BW

I RL 09 AL SEMEEINT ALIGN AUTO 02:55:23 AM Aug 31, 2016
[Center Freq 5.785000000 GHz | Center Freq: 5735000000 GHz Radio Std: None Freq/Channel
Tnput: RE T Trig:Free Run Avg|Hold:>100/100
I #IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB Radio Device: BTS
| 10 dBidiv Ref 30 dBm
Log
2E' CenterFreq||

5.785000000 GHz

0 i "
DWM wﬂ“‘”«" o g

-20

-30

40

-50

-60

CF Step
Center 5.785 GHz Span 40 MH|[, 4000000z
Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333ms||—
Occupied Bandwidth Total Power 29.53 dBm
32.549 MHz
Transmit Freq Error 94.560 kHz OBW Power 99.00 %
x dB Bandwidth 40.00 MHz x dB -26.00 dB
STATUS

Channel 165 (5825MHz)

T Agilent Spectrum Analyzer, - Occupied BW.

il RL 50 % AC SEMEEINT ALIGN AUTO 04:33:154M Aug31,2016 [ |
[Center Freq 5.825000000 GHz Center Freq: 5525000000 GHz Radio Std: None Freq/Channel
Tnput RF T Trig:Free Run Avg|Hold:>100/100
I #IEGain:Low RAtten: 30 dB Ext Gain: -2.00 dB Radio Device: BTS
|10 dBidiv Ref 30 dBm
Log
a0 — Center Freq||
10 Pt ' h, 5.825000000 GHz
”WWWWM \WWWW
-10
-20
-30
-40
-50
-60
CF Step
Center 5.825 GHz Span 40 MH|[ 40000001z
Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333ms||—
Occupied Bandwidth Total Power 29.10 dBm
31.818 MHz
Transmit Freq Error 41.916 kHz OBW Power 99.00 %
x dB Bandwidth 40.00 MHz x dB -26.00 dB
MSG STATUS
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a > DEKRA company Report No : 1680463R-RFUSP45V00

Product Dual-Band Wireless-AC PCI-E Adapter

Test ltem 99% & 26dB Bandwidth

Test Mode Mode 2: Transmit_CDD Mode

Date of Test 2016/08/25 Test Site SR7

IEEE 802.11 n20 , Ant 1

Frequency Limit
Channel No. Measure Value(MHz)
(MHz) (MHz)
149 5745 30.30 -
157 5785 29.75 -
165 5825 30.42 -

Channel 149 (5745MHz)

1 Agilent Spectrum Analyzer - Occupied BW

il RL 50 % AC SEMEEINT ALIGN AUTO 05:03:00AM Aug31,2016 [ |
[Center Freq 5.745000000 GHz Center Freq: 5745000000 GHz Radio Std: None Freq/Channel
Tnput RF T Trig:Free Run Avg|Hold:>100/100
I #IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB Radio Device: BTS
|10 dBidiv Ref 30 dBm
Log
a0 Center Freq||
o jM '\\.\“ 5745000000 GHz
0 e W‘“ﬁv{ “”WWM e
-10 ‘
-20
-30
-40
-50
-60
CF Step
Center 5.745 GHz Span 40 MH|[ 40000001z
Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333ms||—
Occupied Bandwidth Total Power 28.91 dBm
30.299 MHz
Transmit Freq Error -102463 Hz OBW Power 99.00 %
x dB Bandwidth 40.00 MHz x dB -26.00 dB
MSG STATUS

Page: 44 of 366



a > DEKRA company Report No : 1680463R-RFUSP45V00

Channel 157 (5785MHz)

T Agilent Spectrum Analyzer - Occupied BW

il RL a0 A SEMSEINT ALIGM AUTO 05:04:38 AM Aug 31, 2016
[Center Freq 5.785000000 GHz | Center Freq: 6785000000 GHz Radio Std: None Freq/Channel
Tnput RE oo Trig:Free Run Avg|Hold:>100/100
I #IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB Radio Device: BTS
|10 dBidiv Ref 30 dBm
Log
» . Center Freq||
0 o it iAoty 5785000000 GHz
: i.,,WW \M‘Muwww
-10
-20
-0
-40
50
60
CF Step
Center 5.785 GHz Span 40 MH|[, 4000000z
Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333ms||—
Occupied Bandwidth Total Power 29.78 dBm
29.746 MHz
Transmit Freq Error -31938 Hz OBW Power 99.00 %
x dB Bandwidth 40.00 MHz x dB -26.00 dB
MSG STATUS

Channel 165 (5825MHz)

T Agilent Spectrum Analyzer, - Occupied BW.

il RL 50 % AC SEMEEINT ALIGN AUTO 05:06:26 AM Aug 31, 20156
[Center Freq 5.825000000 GHz | Center Freq: 5.825000000 GHz Radio Std: None Freq/Channel
Tnput RF o Trig:Free Run Avg|Hold:>100/100
I #IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB Radio Device: BTS
|10 dBidiv Ref 30 dBm
Log
a0 - Center Freq||
o Jm ki it ¥ il iy Y 5825000000 GHz
0 T L —
-10
-20
-30
-40
-50
-60
CF Step
Center 5.825 GHz Span 40 MH|[ 40000001z
Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333ms||—
Occupied Bandwidth Total Power 29.15 dBm
30.420 MHz
Transmit Freq Error -136433 Hz OBW Power 99.00 %
x dB Bandwidth 40.00 MHz x dB -26.00 dB
MSG STATUS
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a > DEKRA company

Report No : 1680463R-RFUSP45V00

Product Dual-Band Wireless-AC PCI-E Adapter

Test ltem 99% & 26dB Bandwidth

Test Mode Mode 2: Transmit_CDD Mode

Date of Test 2016/08/25 Test Site SR7

IEEE 802.11 n40 , Ant 0

Frequency Limit
Channel No. Measure Value(MHz)
(MHz) (MHz)
151 5755 37.46 -
159 5795 42.07 -

11 Agilent Spectrum Analyzer - Occupied BW

Channel 151 (5755MHz)

Freq/ Channel

CenterFreq
5.755000000 GHz

il RL S0 & AC SEMSEINT ALIGH AT 042849 M Aug 31, 2016
||Center Freq 5.755000000 GHz | Center Freq: 5.755000000 GHz Radio Std: None
Input: RF T Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB Radio Device: BTS
10 dB/div Ref 30 dBm
Log
20
10
b e
-10 M \\m
ol Moottt ]
-30
-0
-500
-60
Center 5.755 GHz Span 80 MHz
Res BW 510 kHz #/BW 1.5 MHz Sweep 1.333 ms]
Occupied Bandwidth Total Power 26.38 dBm
37.458 MHz
Transmit Freq Error 93.380 kHz OBW Power 99.00 %
x dB Bandwidth 76.87 MHz x dB -26.00 dB

IMSG

STATUS

CF Step
8.000000 MHz
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a > DEKRA company Report No : 1680463R-RFUSP45V00

Channel 159 (5795MHz)

Tl Agilent Spectrum Analyzer - Occupied BW Q@g|
i RL 508 AC SEMSEINT ALIGM AUTO 04:30:22 AM Aug 31, 2016
[Center Freq 5.795000000 GHz | Center Freq: 5795000000 GHz Radio Std: None Freq/Channel
Input: RF (] Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 JdB Ext Gain: -2.00 «B Radio Device: BTS

10 dBidiv Ref 30 dBm
Log

20 CenterFreq

10 NS A N ewrrd 5.795000000 GHz
] ; \If
10 M Mﬁ@@

CF Step
Center 5.795 GHz Span 80 MHZ]|,  8000000WHz
Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333 ms|—__
Occupied Bandwidth Total Power 27.33 dBm
42.072 MHz
Transmit Freq Error 1.1614 MHz OBW Power 99.00 %
x dB Bandwidth 80.00 MHz x dB -26.00 dB
MSG STATUS

Page: 47 of 366



a > DEKRA company Report No : 1680463R-RFUSP45V00
Product Dual-Band Wireless-AC PCI-E Adapter

Test ltem 99% & 26dB Bandwidth

Test Mode Mode 2: Transmit_CDD Mode

Date of Test 2016/08/25 Test Site SR7

IEEE 802.11 n40 , Ant 1

Frequency Limit
Channel No. Measure Value(MHz)
(MHz) (MHz)
151 5755 36.94 -
159 5795 37.33 --

Channel 151 (5755MHz)

11 Agilent Spectrum Analyzer - Occupied BW

i RL S0 AC SEMSEIINT ALIGM AUTO 05:05:02 &AM Aug 31, 2016
[Center Freq 5.755000000 GHz | Center Freq: 5765000000 GHz Radio Std: None Freq [ Channel
Input: RF [ Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB Radio Device: BTS
10 dBldiv Ref 30 dBm
Log
0 Center Freq
10 5.755000000 GHz
D WWM
-10 M \
-2DWM‘1&‘ ‘MW’MM
-30
-40
-50
-60
CF Step
Center 5.755 GHz Span 80 MHZ]|,  8000000WHz
Res BW 510 kHz #/BW 1.5 MHz Sweep 1.333ms|[
Occupied Bandwidth Total Power 26.13 dBm
36.941 MHz
Transmit Freq Error 37.925 kHz OBW Power 99.00 %
x dB Bandwidth 71.18 MHz x dB -26.00 dB
IMSG STATUS
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a > DEKRA company Report No : 1680463R-RFUSP45V00

Channel 159 (5795MHz)

Tl Agilent Spectrum Analyzer - Occupied BW Q@g|
i RL 508 AC SEMSEINT ALIGM AUTO 05:09:23 AM Aug 31, 2016
[Center Freq 5.795000000 GHz | Center Freq: 5795000000 GHz Radio Std: None Freq/Channel
Input: RF (] Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 JdB Ext Gain: -2.00 «B Radio Device: BTS

10 dBidiv Ref 30 dBm
Log

A CenterFreq

10 WWWW 5.795000000 GHz
0

'mM M‘WWMWM
-20

CF Step
Center 5.795 GHz Span 80 MHZ]|,  8000000WHz
Res BW 510 kHz #VBW 1.5 MHz Sweep 1.333 ms|—__
Occupied Bandwidth Total Power 27.24 dBm
37.332 MHz
Transmit Freq Error 99.309 kHz OBW Power 99.00 %
x dB Bandwidth 73.01 MHz x dB -26.00 dB
MSG STATUS
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a > DEKRA company

Report No : 1680463R-RFUSP45V00

Product Dual-Band Wireless-AC PCI-E Adapter

Test Item 99% & 26dB Bandwidth

Test Mode Mode 2: Transmit CDD Mode

Date of Test 2016/08/25 Test Site SR7

IEEE 802.11 ac80 , Ant 0

Frequency Limit
Channel No. Measure Value(MHz)
(MHz) (MHz)
155 5775 75.38 --

Channel 155 (5775MHz)

Il Agilent Spectrum Analyzer - Occupied BW

il RL S0 % AC SENSEIIMT ALIGM AUTO 043552 AM Aug 31, 2016
||Center Freq 5.775000000 GHz | Center Freq: 5.775000000 GHz Radio Std: None
T Trig: Free Run Avg|Hold:>100/100

Input: RF

L
#IFGain:Low #Atten:

30 dB Ext Gain: 2.00 dB Radio Device: BTS

10 dBidiv Ref 30 dBm

Log

Center 5.775 GHz

Freq/ Channel

Center Freq(|
5.775000000 GHz

Span 160 MHZ

Res BW 1 MHz #/BW 3 MHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 24.78 dBm
75.378 MHz
Transmit Freq Error 29.068 kHz OBW Power 99.00 %
x dB Bandwidth 84.71 MHz x dB -26.00 dB

IMSG

STATUS

CF Step
16.000000 MHz
Auto Man
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a > DEKRA company

Report No : 1680463R-RFUSP45V00

Product Dual-Band Wireless-AC PCI-E Adapter

Test ltem 99% & 26dB Bandwidth

Test Mode Mode 2: Transmit_CDD Mode

Date of Test 2016/08/25 Test Site SR7

IEEE 802.11 ac80 , Ant 1

Frequency Limit
Channel No. Measure Value(MHz)
(MHz) (MHz)
155 5775 75.37 -

Channel 155 (5775MHz)

Il Agilent Spectrum Analyzer - Occupied BW

I RL S0 @

AC

SENSEIMT ALIGMAUTO 05:10:56 AM Aug 31, 2016

ICenter Freq 5.775000000 GHz

Input: RF

-
#IFGain:Low #Atten:

Center Freq: 5.775000000 GHz Radio Std: None
T Trig:Free Run Avg|Hold:>100{100

30 dB Ext Gain: 2.00 dB Radio Device: BTS

10 dBidiv Ref 30 dBm

Log

Pt et gl ol Pt e,

f

Center 5.775 GHz

Span 160 MHZ

Freq/ Channel

Center Freq(|
5.775000000 GHz

Res BW 1 MHz #/BW 3 MHz Sweep 1.333 ms|
Occupied Bandwidth Total Power 25.14 dBm
75.374 MHz
Transmit Freq Error 15.570 kHz OBW Power 99.00 %
x dB Bandwidth 104.7 MHz x dB -26.00 dB

IMSG

STATUS

CF Step
16.000000 MHz
Auto Man
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a > DEKRA company

Report No : 1680463R-RFUSP45V00

Product Dual-Band Wireless-AC PCI-E Adapter

Test Item DTS Bandwidth

Test Mode Mode 1: Transmit_ SISO Mode

Date of Test 2016/09/02 Test Site SR7

802.11a(ANT 0)

Channel No. Frequency Measure Level Limit Result
(MHz) (MHz) (MHz)

149 5745 16.50 =0.5 Pass
157 5785 16.50 =0.5 Pass
165 5825 16.51 =0.5 Pass

Channel 149 (5745MHz)

] Agilent Spectrum Analyzer - Occupied BW

RL

o0&

A

ALIGN AUTO 10:38:21PM Sep 03, 2016

[Center Freq 5.745000000 GHz | Center Freq: 5745000000 GHz Radio Std: None Freq/Channel
Input: RF T Trig:Free Run Avg|Hold:>100/100
I #IFGain:Low #Atten: 30 dB Ext Gain: 22.00 4B Radio Device: BTS
| 10 dBidiv Ref 20 dBm
Log
" PYCTY T T Center Freq|
] Wﬂ “ 5.745000000 GHz

0 W&&”m

-20

-30

-40

-60

-G0

-7a

CF Step
Center 5.745 GHz Span 40 MH|[, 40000001Hz
Res BW 100 kHz #VBW 300 kHz Sweep 4 ms||—_
Occupied Bandwidth Total Power 29.08 dBm
31.346 MHz
Transmit Freq Error 84.908 kHz OBW Power 99.00 %
x dB Bandwidth 16.50 MHz x dB -6.00 dB

STATUS
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a > DEKRA company

Report No : 1680463R-RFUSP45V00

Channel 157 (5785MHz)

pEl Agilent Spectrum Analyzer - Occupied BW

] RL S0Q AC SEMSEINT ALIGNAUTO 10:39:07 PM Sep 03, 2016
[Center Freq 5.785000000 GHz Center Freq: 5.785000000 GHz Radio Std: None Freq/Channel
Input: RF T Trig:Free Run Avg|Hold:> 1004100
I #IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB Radio Device: BTS
|10 dBidiv Ref 20 dBm
Log
m [\WWNWWW lel CenterFreq||
il rlu- 5.785000000 GHz
10 fa "‘MMMM MWW‘WMMMA.
et g
-0
-30
-40
-50
60
-70
CF Step
Center 5.785 GHz Span 40 MHZ|[,  4000000MHz
Res BW 100 kHz #VBW 300 kHz Sweep 4 ms||—_
Occupied Bandwidth Total Power 29.31 dBm
31.803 MHz
Transmit Freq Error 59.332 kHz OBW Power 99.00 %
x dB Bandwidth 16.50 MHz x dB -6.00 dB
MSG STATUS

Channel 165 (5825MHz)

Tl Agilent Spectrum Analyzer - Occupied BW

0

e et

i RL : ALIGM AUTO 10:33:49 PM Sep 05, 2016
[Center Freq 5.825000000 GHz | Center Freq: 5825000000 GHz Radio Std: None Freq/Channel
Tnput: R [ Trig: Free Run Avg|Hold:>100/100
I #IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB Radio Device: BTS
|10 dBidiv Ref 20 dBm
Log
" TS Center Freq(|

-10

i

PP
T
-20

T

5.825000000 GHz

-30

-40

50

-G0

-7a

CF Step
Center 5.825 GHz Span 40 MHz|[, 4.000000 m’;;
Res BW 100 kHz #VBW 300 kHz Sweep 4 ms||——
Occupied Bandwidth Tatal Power 29.23 dBm
31.575 MHz
Transmit Freq Error -69376 Hz OBW Power 99,00 %
x dB Bandwidth 16.51 MHz x dB -6.00 dB

STATUS
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a > DEKRA company

Report No : 1680463R-RFUSP45V00

Product Dual-Band Wireless-AC PCI-E Adapter

Test Item DTS Bandwidth

Test Mode Mode 1: Transmit_SISO Mode

Date of Test 2016/09/02 Test Site SR7

802.11a(ANT 1)

Channel No. Frequency Measure Level Limit Result
(MHz) (MHz) (MHz)

149 5745 16.47 =0.5 Pass
157 5785 16.46 =0.5 Pass
165 5825 16.48 =0.5 Pass

Channel 149 (5745MHz)

T Agilent Spectrum Analyzer - Occupied BW

i RL a0Q

A

ALIGN AUTO 10:29:51 PM Sep 05, 2016

|[Center Freq 5.745000000 GHz

| Center Freq: 5.745000000 GHz

Radio Std: Nene

Freq/Channel

Tnput RE T Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB Radio Device: BTS
| 10 dBidiv Ref 20 dBm
Log
10
R T TR FUCPRey TRY S Y e
n Jﬂ

5.745000000 GHz

10 e M‘MAW

Center Freq||

-20

/ ‘"ﬂﬁ,‘“ﬂM

-30

-40

-50

-60

-7a

Center 5.745 GHz
Res BW 100 kHz

#VBW 300 kHz

Span 40 MHz
Sweep 4 ms

CF Step
4.000000 MHz
Man

Transmit Freq Error
x dB Bandwidth

Occupied Bandwidth

31.397 MHz

-36150 Hz
16.47 MHz

Total Power

OBW Power
x dB

28.41 dBm

99.00 %
-6.00 dB

STATUS
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a > DEKRA company

Report No : 1680463R-RFUSP45V00

Channel 157 (5785MHz)

pEl Agilent Spectrum Analyzer - Occupied BW

RL 09 A ALIGN AUTO

10:30:57 PM Sep 03, 2016

||enter Freq 5.785000000 GHz Center Freq: 5.785000000 GHz Radio Std: None Freq/Channel
Input: RF T Trig:Free Run Avg|Hold:> 1004100
I #IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB Radio Device: BTS
|10 dBidiv Ref 20 dBm
Log
10 (MMW ey Center Freq||
il l, 5.785000000 GHz
10 ",;'A,'N MAWW VLNWWWM@TA*}'W
-0
-30
-40
-50
60
-70
CF Step
Center 5.785 GHz Span 40 MHZ|[,  4000000MHz
Res BW 100 kHz #VBW 300 kHz Sweep 4 ms||—_
Occupied Bandwidth Total Power 29.04 dBm
30.908 MHz
Transmit Freq Error 76.423 kHz OBW Power 99.00 %
x dB Bandwidth 16.46 MHz x dB -6.00 dB
MSG STATUS

Channel 165 (5825MHz)

Tl Agilent Spectrum Analyzer - Occupied BW
i RL

ALIGN AUTO 10:31:35PM Sep 05, 2016

[Center Freq 5.825000000 GHz
Input: RF

#IFGain:Low

™ #Atten: 30 dB

Center Freq: 5.825000000 GHz
Trig: Free Run

Radio Std: None

Avg|Hold:> 1004100

Freq ! Channel

Center Freq(|
5825000000 GHz

CF Step
4000000 MHz|

Auto Man

I Ext Gain: -2.00 dB Radio Device:BTS
|10 dBidiv Ref 20 dBm
Log
10
IMNWWWMM b apimtlna
u]
10 MMWL"‘ b #MA‘M'W sy Wil W“VWW,W\
-20
-30
-40
-50
-60
-70
Center 5.825 GHz Span 40 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 4 ms
Occupied Bandwidth Total Power 28.21 dBm
30.825 MHz
Transmit Freq Error -71864 Hz OBW Power 99,00 %
x dB Bandwidth 16.48 MHz x dB -6.00 dB

STATUS
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Product Dual-Band Wireless-AC PCI-E Adapter
Test Item DTS Bandwidth
Test Mode Mode 2: Transmit CDD Mode
Date of Test 2016/09/02 Test Site SR7
802.11n_20M(ANT 0)
F Measure Level Limit
Channel No. requency Result
(MHz) (MHz) (MHz)
149 5745 17.77 =0.5 Pass
157 5785 17.77 =0.5 Pass
165 5825 17.75 =0.5 Pass

Channel 149 (5745MHz)

Tl Agilent Spectrum Analyzer - Occupied BW

i RL 509 AC SEMSE:INT ALIGN AUTO 10:44:01 PM Sep 05, 2016
[Center Freq 5.745000000 GHz | Center Freq; 5.745000000 GHz Radio Std: None Freq/Channel
Tnput: R [ Trig: Free Run Avg|Hold:>1004100
I #IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB Radio Device:BTS
|10 dBidiv Ref 20 dBm
Log
10 ool ;i Center Freq||
0 Mw / “\MM 5.745000000 GHz
. NTTTA
-10 Yy VI ,,,"WW H 1hﬁ-'l1-rr1w WWW
-20
-30
-40
-50
-60
-70
CF Step
Center 5.745 GHz Span 40 MHz|[, 4.000000 m’;;
Res BW 100 kHz #VBW 300 kHz Sweep 4 ms||——
Occupied Bandwidth Tatal Power 28.28 dBm
29.310 MHz
Transmit Freq Error 72.180 kHz OBW Power 99.00 %
x dB Bandwidth 17.77 MHz x dB -6.00 dB
MSG STATUS
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T Agilent Spectrum Analyzer - Dccupied BW
I RL a0

Channel 157 (5785MHz)

ALIGN AUTO

10:43:11PM Sep 05, 2016

Freq/Channel

||Center Freq 5.785000000 GHz Center Freq: 5.785000000 GHz Radio Std: None
Tnput: RE [ Trig: Free Run Avg|Hold:>100/100
I #IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB Radio Device: BTS
| 10 dBidiv Ref 20 dBm
Log
10
ATE oy dangpl
" WNM WW al
o e VAo

Center Freq
5.785000000 GHz

-20

-30

-40

-50

-60

-7a

Center 5.785 GHz
Res BW 100 kHz

Span 40 MHz

#VBW 300 kHz

Sweep 4 ms

CF Step
4.000000 MHz

Auto Man

MSG

Occupied Bandwidth Total Power 29.77 dBm
32.542 MHz

Transmit Freq Error 227.55 kHz OBW Power 99.00 %

x dB Bandwidth 17.77 MHz x dB -6.00 dB

STATUS

Channel 165 (5825MHz)

pEl Agilent Spectrum Analyzer - Occupied BW

Freq ! Channel

CenterFreq
5.825000000 GHz

il RL S0 s SEMSE:INT ALIGN ALITO 10:40:31PM Sep 05, 2016
||Center Freq 5.825000000 GHz Center Freq: 5825000000 GHz Radio Std: None
Input: RF T Trig:Free Run Avg|Hold:>1004100
I #IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB Radio Device: BTS
|10 dBidiv Ref 20 dBm
Log
10
e | oA
0 Mk ,A.M“WJ\.W WMM’[M )
-20
-30
-40
-50
-60
-70
Center 5.825 GHz Span 40 MHz

Res BW 100 kHz

#VBW 300 kHz

Sweep 4 ms

CF Step
4,000000 MHz

Auto Man

Occupied Bandwidth Total Power 28.75 dBm
30.652 MHz

Transmit Freq Error 75.197 kHz OBW Power 99.00 %

x dB Bandwidth 17.75 MHz x dB -6.00 dB

STATUS
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Product Dual-Band Wireless-AC PCI-E Adapter

Test Item DTS Bandwidth

Test Mode Mode 2: Transmit_CDD Mode

Date of Test 2016/09/02 Test Site SR7

802.11n_20M(ANT 1)

Channel No. Frequency Measure Level Limit Result
(MHz) (MHz) (MHz)

149 5745 17.80 =0.5 Pass
157 5785 17.74 =0.5 Pass
165 5825 17.78 =0.5 Pass

Channel 149 (5745MHz)

Tl Agilent Spectrum Analyzer - Occupied BW

i RL 509 AC SEMSE:INT ALIGN AUTO 10:32:47 PM Sep 05, 2016
[Center Freq 5.745000000 GHz | Center Freq; 5.745000000 GHz Radio Std: None Freq/Channel
Tnput: R [ Trig: Free Run Avg|Hold:>1004100
#IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB Radio Device:BTS
|10 dBidiv Ref 20 dBm
Log
10 Center Freq||
0 et el it kit il UMM 5.745000000 GHz
10 iy e
el e PV ]
230
-40
-50
-60
=70
CF Step
Center 5.745 GHz Span 40 MHz|[, 4.000000 m’;;
Res BW 100 kHz #VBW 300 kHz Sweep 4 ms||——
Occupied Bandwidth Total Power 27.14 dBm
27.416 MHz
Transmit Freq Error -34049 Hz OBW Power 99,00 %
x dB Bandwidth 17.80 MHz x dB -6.00 dB
MSG STATUS
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T Agilent Spectrum Analyzer - Occupied BW
I RL a0

Channel 157 (5785MHz)

ALIGN AUTO

10:33:26 PM Sep 05, 2016

[Center Freq 5.785000000 GHz Center Freq: 5.785000000 GHz Radio Std: None Freq/Channel
Tnput: RE [ Trig: Free Run Avg|Hold:>100/100
I #IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB Radio Device: BTS
| 10 dBidiv Ref 20 dBm
Log
10 CenterFreq||

0 M

sty utmaspinty

5.785000000 GHz

B T e

P
-20

,
=
F:
=
-
=
o
-

-30

-40

-50

-60

-7a

Center 5.785 GHz
Res BW 100 kHz

#VBW 300 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

MSG

Total Power 28

31.321 MHz

152.11 kHz
17.74 MHz

OBW Power
x dB

STATUS

Channel 165 (5825MHz)

CF Step
4.000000 MHz
Span 40 MHz Auto Man
Sweep 4 ms
.89 dBm
99.00 %
-6.00 dB

T Agilent Spectrum Analyzer, - Occupied BW.

AC SEMSEINT

ALIGN AUTO

10:34:13PM Sep 05, 2016

I Center Freq: 5825000000 GHz Radio 5td: None Freq/Channel
Tnput: RF T Trig:Free Run Avg|Hold:>100/100
I #IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB Radio Device: BTS
| 10 dBidiv Ref 20 dBm
Log
10 Center Freqf

5.825000000 GHz

0 i

N AW
0 ALINVLN

-20

Eadice S

-30

40

-50

-60

-fa

Center 5.825 GHz
Res BW 100 kHz

#VBW 300 kHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

Total Power 28

30.228 MHz

-146073 Hz
17.78 MHz

OBW Power
x dB

STATUS

CF Step
4.000000 MHz
Span 40 MHz Auto Man
Sweep 4 ms
.25 dBm
99.00 %
-6.00 dB
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Product Dual-Band Wireless-AC PCI-E Adapter
Test ltem DTS Bandwidth
Test Mode Mode 2: Transmit CDD Mode
Date of Test 2016/09/02 Test Site SR7
802.11n_40M(ANT 0)
F Measure Level Limit
Channel No. requency Result
(MHz) (MHz) (MHz)
151 5755 36.45 =0.5 Pass
159 5795 36.45 =0.5 Pass

Channel 151 (5755MHz)

1 Agilent Spectrum Analyzer - Occupied BW
l RL S0 & : ALIGH AUTO 10:44:39PM Sep 05, 2016

[Center Freq 5.755000000 GHz | Center Freq: 5.755000000 GHz Radio Std: None Freq/Channel
Input: RF (] Trig: Free Run Avg|Hold:>100{100
#IFGain:Low #atten: 30 dB Ext Gain: 2.00 dB Radio Device: BTS

10 dBidiv Ref 20 dBm

Log
10 Center Freq(|
a rwwm ey fmwmw"{ 5.755000000 GHz
10

CF Step
Center 5.755 GHz Span 80 MHz||, 8000000z
Res BW 100 kHz #VBW 300 kHz Sweep 8ms||—/
Occupied Bandwidth Total Power 25.98 dBm
39.145 MHz
Transmit Freq Error 883.65 kHz OBW Power 99.00 %
x dB Bandwidth 36.45 MHz x dB -6.00 dB
IMSG STATUS
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Channel 159 (5795MHz)

1 Agilent Spectrum Analyzer - Occupied BW
I RL : ALIGMN AUTO 10:45:31PM Sep 03, 2016

[Center Freq 5.795000000 GHz Center Freq: 5.795000000 GHz Radio Std: None Freq/Channel
Input: RF (] Trig: Free Run Avg|Hold:>100{100
#IFGain:Low #atten: 30 dB Ext Gain: 2.00 dB Radio Device: BTS
10 dBldiv Ref 20 dBm
Log
Center Freq(|
i it o ot i | P 2 i e 5.795000000 GHz

B N e = P

CF Step
Center 5.795 GHz Span 80 MHZ][, 80000001z
Res BW 100 kHz #VBW 300 kHz Sweep 8ms||—_
Occupied Bandwidth Total Power 27.61 dBm
52.314 MHz
Transmit Freq Error 740.26 kHz OBW Power 99.00 %
x dB Bandwidth 36.45 MHz x dB -6.00 dB
MG STATUS
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Product Dual-Band Wireless-AC PCI-E Adapter
Test Item DTS Bandwidth
Test Mode Mode 2: Transmit_CDD Mode
Date of Test 2016/09/02 Test Site SR7
802.11n_40M(ANT 1)
M Level Limit
channel No. Frequency easure Leve imi Result
(MHz) (MHz) (MHz)
151 5755 36.43 =0.5 Pass
159 5795 36.41 =0.5 Pass

Channel 151 (5755MHz)

Il Agilent Spectrum Analyzer - Occupied BW

I RL S0 @

ALIGMAUTO

10:34h52 PM Sep 03, 2016

ICenter Freq 5.755000000 GHz

Input: RF

#IFGain:Low

| Center Freq: 5.755000000 GHz
T Trig: Free Run
#atten: 30 dB

Radio Std: None

Avg|Hold:>100/100
Ext Gain: 2.00 dB

Radio Device: BTS

10 dBidiv

Ref 20 dBm

Log
10

Freq/ Channel

T

e

Center Freq(|
5.755000000 GHz

. Mwﬁwww

L

Center 5.755 GHz
Res BW 100 kHz

#VBW 300 kHz

Span 80 MHz
Sweep 8ms

CF Step
8.000000 MHz

Auto Man

x dB Bandwidth

IMSG

Transmit Freq Error

Occupied Bandwidth

49.372 MHz

-7284 Hz
36.43 MHz

Total Power

OBW Power
x dB

26.96 dBm

99.00 %
-6.00 dB

STATUS
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Channel 159 (5795MHz)

1 Agilent Spectrum Analyzer - Occupied BW
I RL : ALIGMN AUTO 10:35:38 PM Sep 03, 2016

[Center Freq 5.795000000 GHz Center Freq: 5795000000 GHz Radio Std: None Freq/Channel
Input: RF [ Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -2.00 JB Radio Device: BTS
10 dBidiv Ref 20 dBm
Log
Center Freq(|
o MNP | e e 5.795000000 GHz

CF Step
Center 5.795 GHz Span 80 MHZ][, 80000001z
Res BW 100 kHz #VBW 300 kHz Sweep 8ms||—_
Occupied Bandwidth Total Power 27.65 dBm
49.688 MHz
Transmit Freq Error -155231 Hz OBW Power 99.00 %
x dB Bandwidth 36.41 MHz x dB -6.00 dB
MG STATUS
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Product Dual-Band Wireless-AC PCI-E Adapter

Test Item DTS Bandwidth

Test Mode Mode 2: Transmit_CDD Mode

Date of Test 2016/09/02 Test Site SR7

802.11ac_8OM(ANT 0)

Measure Level Limit

Channel No. Frequency ) v m Result
(MHz) (MHz) (MHz)

155 5775 75.81 =0.5 Pass

Channel 155 (5775MHz)

Il Agilent Spectrum Analyzer - Occupied BW

il RL S0 & AC SEMSEINT ALIGH AUTO 10:37:24 PM Sep 035, 2016
[Center Freq 5.775000000 GHz | Center Freq; 5775000000 GHz Radio Std: None Freq/Channel
Input: RF [ Trig: Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -2.00 JB Radio Device: BTS

10 dBidiv Ref 20 dBm

Log
m Center Freq||
0 5.775000000 GHz

CF Step
Center 5.775 GHz Span 160 MH|, 16000000k
Res BW 100 kHz #VBW 300 kHz Sweep 15.33 ms||—
Occupied Bandwidth Total Power 23.23 dBm
75.407 MHz
Transmit Freq Error 10.653 kHz OBW Power 99.00 %
x dB Bandwidth 75.81 MHz x dB -6.00 dB
IMSG STATUS
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Product Dual-Band Wireless-AC PCI-E Adapter

Test Item DTS Bandwidth

Test Mode Mode 2: Transmit_CDD Mode

Date of Test 2016/09/02 Test Site SR7

802.11ac_80M(ANT 1)

Measure Level Limit

Channel No. Frequency ) v m Result
(MHz) (MHz) (MHz)

155 5775 75.82 =0.5 Pass

Channel 155 (5775MHz)

11 Agilent Spectrum Analyzer - Occupied BW

i RL 508 AC SEMSEINT ALIGM AUTO 10:36:18PM Sep 05, 2016
[Center Freq 5.775000000 GHz Center Freq: 5776000000 GHz Radio Std: None Freq [ Channel
Input: RF [ Trig: Free Run Avg|Hold:>100/100
#IFGain:Low HAtten: 30 dB Ext Gain: -2.00 dB Radio Device: BTS

10 dBidiv Ref 20 dBm

Log
m CenterFreq
0 5.775000000 GHz

CF Step
Center 5.775 GHz Span 160 MH|, 16000000 iz
Res BW 100 kHz #VBW 300 kHz Sweep 15.33 ms|—_—_
Occupied Bandwidth Total Power 23.71 dBm
75.404 MHz
Transmit Freq Error -1927 Hz OBW Power 99.00 %
x dB Bandwidth 75.82 MHz x dB -6.00 dB
IMSG STATUS
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4. Peak Transmit power
4.1. Test Equipment
The following test equipments are used during the radiated emission tests:
Peak Transmit power / SR7
Instrument Manufacturer  |Model No. Serial No Next Cal. Date
Spectrum Analyzer Agilent N9010A US47140172 |2017/08/08
Signal & Spectrum R&S FSV40 101049 2017/01/05
Analyzer
Signal Analyzer R&S FSV7 101650 2016/11/30
Note: All equipments that need to calibrate are with calibration period of 1 year.
4.2. Test Setup

Spectrum Analyzer

LLIL ]
“H oo = EUT

Non-Conducted
Table

wp  (Ground Reference Plang -t
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4.3.

4.4,

4.5.

Limits

1.

For the band 5.15-5.25 GHz, the peak transmit power over the frequency band of
operation shall not exceed the lesser of 1W. If transmitting antenna of directional gain
greater than 6 dBi are used, the peak transmit power shall be reduced by the amount in

dB that directional gain of the antenna exceeds 6 dBi.

For client devices in the 5.15-5.25 GHz band, the maximum conducted output power
over the frequency band of operation shall not exceed 250 mW provided the maximum
antenna gain does not exceed 6 dBi. The maximum conducted output power and the
maximum power spectral density shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dBi.

For the band 5.25-5.35 GHz, the peak transmit power over the frequency band of
operation shall not exceed the lesser of 250 mW. If transmitting antenna of directional
gain greater than 6 dBi are used, the peak transmit power shall be reduced by the
amount in dB that directional gain of the antenna exceeds 6 dBi.

For the band 5.725-5.850 GHz, the peak transmit power over the frequency band of
operation shall not exceed the lesser of 1W. If transmitting antenna of directional gain
greater than 6 dBi are used, the peak transmit power shall be reduced by the amount in

dB that directional gain of the antenna exceeds 6 dBi.

Test Procedure
The EUT was setup to ANSI C63.10: 2013; tested to U-NII test procedure of 789033 D02
V01R03 for compliance to FCC 47CFR Subpart E requirements. The Method SA-1 of the
Maximum conducted output power was used.
Set RBW=1MHz, VBW=3MHz with RMS detector and trace average 100 traces in power

averaging mode. Set span to encompass the entire emission bandwidth (EBW) of the signal.

Compute power by integrating the spectrum across the 26 dB EBW of the signal.

Uncertainty

The measurement uncertainty is defined as £ 1.27 dB
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4.6. Test Result
Product Dual-Band Wireless-AC PCI-E Adapter
Test Item Peak Transmit Output
Test Mode Mode 1: Transmit_ SISO Mode
Date of Test 2016/09/02 Test Site SR7
IEEE 802.11a (ANT 0)
Frequency Measure Level Limit
Channel No.
(MHz) (dBm) (dBm)
36 5180 17.88 <24
44 5220 18.15 <24
48 5240 15.85 <24
The worst emission of data rate is 6 Mbps.
peak transmit power (dBm)
Channel | Frequency Data Rate Required
No (MHz) 6 12 18 24 36 48 54 Limit
36 5180 17.88 - -- - -- - -
44 5220 18.15 | 17.89 | 17.64 | 17.38 | 16.86 | 16.35 | 16.09 <24dBm
48 5240 15.85 - -- - -- - -

] Agilent Spectrum Analyzer - Channel Power,

RL o0&

ALIGN AUTO 12)17:099 AM Aug 28, 2016

[Center Freq 5.180000000 GHz

| Center Freq: 5.180000000 GHz
[arem] Trig: Free Run
#Atten: 30 dB

Radio Std: None
Avg|Hold:>100/100

Ext Gain: -2.00 dB Radio Device: BTS

I Input: RF
|L

#IFGain:Low
10 dBidiv Ref 30 dBm

og
20

Freq ! Channel

1a

Center Freq(|
5.180000000 GHz

” /
-10

-20

-30

-40

-60

-G0

Center 5.18 GHz
Res BW 1 MHz

#VBW 3 MHz

Span 40 MHz
Sweep 1.333ms

CF Step
4,000000 MHz,

Auto Man

Channel Power

17.88 dBm/ 17.68 MHz

MG

Power Spectral Density

-54.60 dBm/Hz

STATUS
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Tl Agilent Spectrum Analyzer - Channel Power,

RL 50 % AC

ALIGN AUTO 12:08:31 AM Aug 28, 2016

Freq ! Channel

Center Freq(|
5220000000 GHz

||ente|- Freq 5.220000000 GHz | Center Freq: 5.220000000 GHz Radio Std: None
Tnput: R [ Trig: Free Run Avg|Hold:>1004100
I #IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB Radio Device: BTS
|10 dBidiv Ref 30 dBm
Log
20
1a
. /.-«- e
/ \
0 "m'“.n""J M
a0 M
-40
-40
-60
Center 5.22 GHz Span 40 MHz
Res BW 1 MHz #VBW 3 MHz Sweep 1.333 ms

CF Step
4000000 MHz|

Auto Man

Channel Power

18.15 dBm/ 17.61 MHz

Power Spectral Density

-54.30 dBmiHz

STATUS

pEl Agilent Spectrum Analyzer - Channel Power,

Freq ! Channel

Center Freq(|
5.240000000 GHz

il RL S0 s SEMSE:INT ALIGN ALITO 12:11:06 AM Aug29, 2016
||Center Freq 5.240000000 GHz | Center Freq: 5.240000000 GHz Radio Std: None
Input: RF [arem] Trig: Free Run Avg|Hold:> 1004100
#IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB Radio Device: BTS
|10 dBidiv Ref 30 dBm
Log
20
10
0 P oy oo ——y
/ \
20 \“l
-30
40 W‘Wh...n
-50
-60
Center 5.24 GHz Span 40 MHz
Res BW 1 MHz #VBW 3 MHz Sweep 1.333ms

CF Step
4,000000 MHz,

Auto Man

Channel Power

15.85 dBm/ 17.29 MHz

Power Spectral Density

-56.53 dBm/Hz

STATUS
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Product Dual-Band Wireless-AC PCI-E Adapter
Test Item Peak Transmit power
Test Mode Mode 1: Transmit_SISO Mode
Date of Test 2016/09/02 Test Site SR7
IEEE 802.11a (ANT 1)
channel No. Frequency Measure Level Limit
(MHz) (dBm) (dBm)
36 5180 16.27 <24
44 5220 19.25 <24
48 5240 18.19 <24
The worst emission of data rate is 6 Mbps.
peak transmit power (dBm)
Channel | Frequency Data Rate Required
No (MHz) 6 12 18 24 36 48 54 Limit
36 5180 16.27 -- -- -- -- -- --
44 5220 19.25 | 19.02 | 18.79 | 18.56 | 18.10 | 17.64 | 17.41 <24dBm
48 5240 18.19 -- -- -- -- -- --

] Agilent Spectrum Analyzer - Channel Power,

i RL o0&

ALIGN AUTO

12:41:29 AM Aug 28, 2016

[Center Freq 5.180000000 GHz

| Center Freq: 5.180000000 GHz

Input: RF

#IFGain:Low

[arem] Trig: Free Run
#Atten: 30 4B

Avg|Hold:>» 1001100
Ext Gain: -2.00 dB

Radio Std: None

Radio Device: BTS

|L

10 dBidiv

Ref 30 dBm

og
20

1a

0

-10

-20

-30

“mﬂ"hm

——

-40

-60

WMM%

-G0

Center 5.18 GHz
Res BW 1 MHz

#VBW 3 MHz

Span 40 MHz

Freq ! Channel

Center Freq(|
5.180000000 GHz

Sweep 1.333ms

Channel Power

16.27 dBm/17.91 MHz

Power Spectral Density

-56.27 dBm/Hz

STATUS

CF Step
4,000000 MHz,

Auto Man
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Tl Agilent Spectrum Analyzer - Channel Power,

i RL 509 AC SEMSE:INT ALIGNAUTO 12:42:16 AM Aug 29, 2016
[Center Freq 5.220000000 GHz | Center Freq: 5220000000 GHz Radio Std: None Freq/Channel
Tnput: R [ Trig: Free Run Avg|Hold:>100/100
I #IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB Radio Device:BTS
|10 dBidiv Ref 30 dBm
Log
n Center Freqf
10 5220000000 GHz
o /] o A
/ \
2 st et
MM‘I" —V'M
-30
-40
-50
-60
CF Step
Center 5.22 GHz Span 40 MHZ|[, 40000001z
Res BW 1 MHz #VBW 3 MHz Sweep 1.333ms||——

Channel Power

19.25 dBm/ 19.27 MHz

Power Spectral Density

-53.60 dBmiHz

STATUS

T Agilent Spectrum Analyzer - Channel Power.

il RL a0 A SEMSEINT ALIGM AUTO 12:44:36 AM Aug 29, 2016
[Center Freq 5.240000000 GHz | Center Freq: 240000000 GHz Radio Std: None Freq/Channel
Tnput RE oo Trig:Free Run Avg|Hold:>100/100
I #IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB Radio Device: BTS
|10 dBidiv Ref 30 dBm
Log
e Center Freq||
0 5.240000000 GHz
£ b 'q\
0
/ \
0 n,,igﬂ'"‘ww I‘%M
30 Ww mﬂ?q."w
-40
50
60
CF Step
Center 5.24 GHz Span 40 MH|[, 4000000z
Res BW 1 MHz #VBW 3 MHz Sweep 1.333ms||—
Channel Power Power Spectral Density
18.19 dBm/ 17.88 MHz -54.33 dBm/Hz

STATUS
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Product Dual-Band Wireless-AC PCI-E Adapter
Test Item Peak Transmit power
Test Mode Mode 2: Transmit_CDD Mode
Date of Test 2016/09/02 Test Site SR7
IEEE 802.11n20 (ANT 0)
channel No. Frequency Measure Level Limit
(MHz) (dBm) (dBm)
36 5180 17.24 <24
44 5220 12.65 <24
48 5240 12.27 <24
The worst emission of data rate is 6.5 Mbps
Peak transmit power (dBm)
MCS Index 0 1 2 3 4 5 6 7
Required
Channel|Frequency Data Rate Limit
No (MHz) 6.5 13 19.5 26 39 52 58.5 65
36 5180 17.24 -- -- -- -- -- -- -- <24
44 5220 12.65 | 12.53 | 12.41 | 12.30 | 12.06 | 11.83 | 11.71 | 11.59 <24
48 5240 12.27 -- -- -- -- -- -- -- <24

Tl Agilent Spectrum Analyzer, - Channel Power

i RL 509 AL SEMEEINT ALIGN AUTO 07:19:30PM Sep0s5, 2016 [ |
[Center Freq 5.180000000 GHz | Center Freq: 5.150000000 GHz Radio Std: None Freq/Channel
Tnput RF T Trig:Free Run Avg|Hold:>100/100
I #IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB Radio Device: BTS
|10 dBidiv Ref 30 dBm
Log
a0 Center Freq||
10 5.180000000 GHz
o Mgt
-10 / \
-20 J’r \1\.
- . N Ww“m MMM
-40
-50
-60
CF Step
Center 5.18 GHz Span 40 MH|[ 40000001z
Res BW 1 MHz #VBW 3 MHz Sweep 1.333ms||—
Channel Power Power Spectral Density
17.24 dBm/ 18.29 MHz -55.38 dBm/Hz
MSG STATUS
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Report No : 1680463R-RFUSP45V00

S0 &

AC

ALIGN AUTO

05:09:04 PM Sen 05, 2016

Freq ! Channel

Center Freq(|
5220000000 GHz

|| Center Freq: 5220000000 GHz Radio Std: None
Tnput: R — Trig: Free Run Avg|Hold:>1004100
I #IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB Radio Device: BTS
|10 dBidiv Ref 30 dBm
Log
20
10
u] e
/ \\
-20
» i M,
" W Wy
s M Mm -
-60
Center 5.22 GHz Span 40 MHz
Res BW 1 MHz #VBW 3 MHz Sweep 1.333 ms

Channel Power

12.65 dBm/ 18.25 MHz

Power Spectral Density

-59.96 dBm/Hz

STATUS

CF Step
4000000 MHz|

Auto Man

il RL o0&

A

ALIGN AUTO

09:00:27 PM Sep 03, 2016

Center Freq: 5.240000000 GHz

Radio Std: None

Input: RF

T Trig:Free Run

Avg|Hold:> 1004100

Freq ! Channel

Center Freq(|
5.240000000 GHz

#IFGain:Low 7 #Acten: 30 dB Ext Gain: -2.00 dB Radio Device: BTS
|10 dBidiv Ref 30 dBm
Log
20
10
0 e
-10 '\\
=30 M
40 i
- . MM
-60
Center 5.24 GHz Span 40 MHz
Res BW 1 MHz #VBW 3 MHz Sweep 1.333ms

CF Step
4,000000 MHz,

Auto Man

Channel Power

12.27 dBm/ 18.11 MHz

Power Spectral Density

-60.31 dBm/Hz

STATUS
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Report No : 1680463R-RFUSP45V00

Product Dual-Band Wireless-AC PCI-E Adapter
Test Item Peak Transmit power
Test Mode Mode 2: Transmit_CDD Mode
Date of Test 2016/09/02 Test Site SR7
IEEE 802.11n20 (ANT 1)
channel No. Frequency Measure Level Limit
(MHz) (dBm) (dBm)
36 5180 17.56 <24
44 5220 12.62 <24
48 5240 11.89 <24
The worst emission of data rate is 6.5 Mbps
Peak transmit power (dBm)
MCS Index 0 2 3 4 5 6 7
Required
Channel|Frequency Data Rate Limit
No (MHz) 6.5 13 19.5 26 39 52 58.5 65
36 5180 17.56 -- -- -- -- -- -- -- <24
44 5220 12.62 | 12.50 | 12.37 | 12.25 | 12.00 | 11.76 | 11.63 | 11.51 <24
48 5240 11.89 -- -- -- -- -- -- -- <24

Tl Agilent Spectrum Analyzer, - Channel Power

il RL 509 AL SEMEEINT ALIGN AUTO 08:48:44 PM Sep 05, 2016
[Center Freq 5.180000000 GHz | Center Freq: 5.150000000 GHz Radio Std: None Freq/Channel
Tnput RF T Trig:Free Run Avg|Hold:>100/100
I #IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB Radio Device: BTS
|10 dBidiv Ref 30 dBm
Log
a0 Center Freq||
10 5.180000000 GHz
D g
50 it bt i
-40
-50
-60
CF Step
Center 5.18 GHz Span 40 MH|[ 40000001z
Res BW 1 MHz #VBW 3 MHz Sweep 1.333ms||—
Channel Power Power Spectral Density
17.56 dBm/ 18.25 MHz -55.06 dBm/Hz
MSG STATUS
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Report No : 1680463R-RFUSP45V00

S0 & AC

ALIGN AUTO

09:10:52 PM Sen 05, 2016

Freq ! Channel

Center Freq(|
5220000000 GHz

|| Center Freq: 5220000000 GHz Radio Std: None
Tnput RF — Trig: Free Run Avg|Hold: 811100
I #IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB Radio Device: BTS
|10 dBidiv Ref 30 dBm
Log
20
10
o -
-10 \
i \
.30 T
-4 )
-50
-60
Center 5.22 GHz Span 40 MHz
Res BW 1 MHz #VBW 3 MHz Sweep 1.333 ms

CF Step
4000000 MHz|

Auto Man

Channel Power

12.62 dBm/ 18 MHz

Power Spectral Density

-59.94 dBmiHz

STATUS

pEl Agilent Spectrum Analyzer - Channel Power,

Freq ! Channel

Center Freq(|
5.240000000 GHz

il RL S0 s SEMSE:INT ALIGN ALITO 05:50:50PM Sep 03, 2016
||Center Freq 5.240000000 GHz | Center Freq: 5.240000000 GHz Radio Std: None
Input: RF [arem] Trig: Free Run Avg|Hold:> 1004100
#IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB Radio Device: BTS
|10 dBidiv Ref 30 dBm
Log
20
10
D B
-10
20 / \‘M
-30 -lM
- M
-50 ™ S "
-60
Center 5.24 GHz Span 40 MHz
Res BW 1 MHz #VBW 3 MHz Sweep 1.333ms

CF Step
4,000000 MHz,

Auto Man

Channel Power

11.89 dBm/ 17.99 MHz

Power Spectral Density

-60.66 dBm/Hz

STATUS
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a > DEKRA company Report No : 1680463R-RFUSP45V00
Product Dual-Band Wireless-AC PCI-E Adapter

Test Item Peak Transmit power

Test Mode Mode 2: Transmit CDD Mode

Date of Test 2016/09/02 Test Site SR7

IEEE 802.11n20 (ANT 0+1)

Frequency Measure Level Limit
Channel No.
(MHz) (dBm) (dBm)
36 5180 20.41 <24
44 5220 15.65 <24
48 5240 15.09 <24

The worst emission of data rate is 6.5 Mbps

Peak transmit power (dBm)

MCS Index 0 1 2 3 4 5 6 7
Required

Channel|Frequency Data Rate Limit
imi

No (MHz) 6.5 13 19.5 26 39 52 58.5 65
36 5180 20.41 -- -- -- -- -- -- -- <24
44 5220 15.65 | 15.52 | 1540 | 15.28 | 15.04 | 14.80 | 14.68 | 14.56 <24
48 5240 15.09 -- -- -- -- -- -- -- <24
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a > DEKRA company Report No : 1680463R-RFUSP45V00
Product Dual-Band Wireless-AC PCI-E Adapter
Test Item Peak Transmit power
Test Mode Mode 2: Transmit CDD Mode
Date of Test 2016/09/02 Test Site SR7
IEEE 802.11n40 (ANT 0)
Frequency Measure Level Limit
Channel No.
(MHz) (dBm) (dBm)
38 5190 15.79 <24
46 5230 19.55 <24

The worst emission of data rate is 13.5 Mbps.

Peak transmit power (dBm)

MCS Index 0 1 2 3 4 5 6 7
Required
Channel|Frequency Data Rate Limit
imi
No (MHz) 13.5 27 40.5 54 81 108 [ 121.5| 135
38 5190 15.79 -- -- -- -- -- -- -- <24
46 5230 19.55119.33 | 19.11 | 18.89 | 18.46 | 18.02 | 17.80 | 17.58 <24
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Report No : 1680463R-RFUSP45V00

Tl Agilent Spectrum Analyzer - Channel Power,

RL 50 % AC

ALIGN AUTO 11:17:368PM Sep 19, 2016

Freq ! Channel

Center Freq(|
5.190000000 GHz

CF Step
8.000000 MHz|

Auto Man

||ente|- Freq 5.190000000 GHz | Center Freq: 5.190000000 GHz Radio Std: None
Tnput: R [ Trig: Free Run Avg|Hold:>1004100
I #IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB Radio Device: BTS
|10 dBidiv Ref 20 dBm
Log
10
0 .
7
4 A
20 / H14
,3D Md" M
4D [ttt iiatebiai S
-0
60
70
Center 5.19 GHz Span 80 MHz
Res BW 1 MHz #VBW 3 MHz Sweep 1.333 ms
Channel Power Power Spectral Density
15.79 dBm/ 36.68 MHz -59.85 dBm/Hz
wsG | i File <PICTURE.PNG> saved STATUS

T Agilent Spectrum Analyzer - Channel Power

Freq/Channel

Center Freq||
5.230000000 GHz

il RL a0 A SEMSEINT ALIGM AUTO 07:24:20PM Sep 03, 2016
||Cente|- Freq 5.230000000 GHz Center Freq: 5.230000000 GHz Radio Std: None
Tnput RE oo Trig:Free Run Avg|Hold:>100/100
I #IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB Radio Device: BTS
|10 dBidiv Ref 30 dBm
Log
o
10
0 k)
20 — J
| arbammnd | st o
-30
-40
-50
-60
Center 35.23 GHz Span 80 MHz
Res BW 1 MHz #VBW 3 MHz Sweep 1.333ms

CF Step
8.000000 MHz

Auto Man

Channel Power

19.55 dBm/ 36.62 MHz

MSG

Power Spectral Density

-56.08 dBm/Hz

STATUS
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Report No : 1680463R-RFUSP45V00

Product Dual-Band Wireless-AC PCI-E Adapter
Test Item Peak Transmit power
Test Mode Mode 2: Transmit_CDD Mode
Date of Test 2016/09/02 Test Site SR7
IEEE 802.11n40 (ANT 1)
channel No. Frequency Measure Level Limit
(MHz) (dBm) (dBm)
38 5190 15.74 <24
46 5230 19.53 <24
The worst emission of data rate is 13.5Mbps.
Peak transmit power (dBm)
MCS Index 0 1 2 3 4 5 6 7
Required
Channel|Frequency Data Rate Limit
No (MHz) 13.5 27 40.5 54 81 108 [ 121.5| 135
38 5190 15.74 - -- -- -- -- -- -- <24
46 5230 19.53 | 19.31 | 19.09 | 18.87 | 18.44 | 18.00 | 17.78 | 17.56 <24
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Report No : 1680463R-RFUSP45V00

Tl Agilent Spectrum Analyzer - Channel Power,

RL 50 % AC

ALIGN AUTO 11:24:268PM Sep 19, 2016

|[Center Freq 5.190000000 GHz

T Trig
#IFGain:Low

| Center Freg: 5.190000000 GHz
> :Free Run
#Atten: 30 dB

Radio Std: None
Avg|Hold:>1004100

Ext Gain: -2.00 dB Radio Device: BTS

I Input: RF
|L

10 dBidiv

Ref 20 dBm

og
10

Freq ! Channel

Center Freq(|
5.190000000 GHz

0 (.
-0

-20

-30

WML It

-40

50

-G0

-7a

Center 5.19 GHz
Res BW 1 MHz

Span 80 MHz

#VBW 3 MHz Sweep 1.333 ms

CF Step
8.000000 MHz|

Auto Man

Channel Power

15.74 dBm/ 36.4 MHz

Power Spectral Density

-59.87 dBmiHz

STATUS

T Agilent Spectrum Analyzer - Channel Power

Freq/Channel

Center Freq||
5.230000000 GHz

il RL a0 A SEMSEINT ALIGM AUTO 02:43:07 PM Sep 03, 2016
||Cente|- Freq 5.230000000 GHz Center Freq: 5.230000000 GHz Radio Std: None
Tnput RE oo Trig:Free Run Avg|Hold:>100/100
I #IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB Radio Device: BTS
|10 dBidiv Ref 30 dBm
Log
o
10
0 "\ ™,
20 _ m‘j \‘*M_ J
- Mh— Ly [
-40
-0
-60
Center 35.23 GHz Span 80 MHz
Res BW 1 MHz #VBW 3 MHz Sweep 1.333ms

CF Step
8.000000 MHz

Auto Man

Channel Power

19.53 dBm/ 36.39 MHz

MSG

Power Spectral Density

-56.08 dBm/Hz

STATUS
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Report No : 1680463R-RFUSP45V00

Product Dual-Band Wireless-AC PCI-E Adapter
Test Item Peak Transmit power
Test Mode Mode 2: Transmit_CDD Mode
Date of Test 2016/09/02 Test Site SR7
IEEE 802.11n40 (ANT 0+1)
channel No. Frequency Measure Level Limit
(MHz) (dBm) (dBm)
38 5190 18.78 <24
46 5230 22.55 <24
The worst emission of data rate is 13.5 Mbps.
Peak transmit power (dBm)
MCS Index 0 1 2 3 4 5 6 7
Required
Channel|Frequency Data Rate Limit
No (MHz) 13.5 27 40.5 54 81 108 [ 121.5| 135
38 5190 18.78 - -- -- -- -- -- -- <24
46 5230 225512233 | 22.11 | 21.89 | 21.46 | 21.02 | 20.80 | 20.58 <24
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a > DEKRA company

Report No : 1680463R-RFUSP45V00

Product Dual-Band Wireless-AC PCI-E Adapter

Test Item Peak Transmit power

Test Mode Mode 2: Transmit CDD Mode

Date of Test 2016/09/02 Test Site SR7

IEEE 802.11ac80 (ANT 0)

Frequency Measure Level Limit
Channel No.
(MHz) (dBm) (dBm)
42 5210 15.50 <24
The worst emission of data rate is 29.3 Mbps.
Peak transmit power (dBm)
MCS Index 0 1 2 3 4 5 6 7 8
Require Limit
Channel|Frequency Data Rate
No (MHz) | 29.3 | 58.5 | 87.8 | 117 |175.5| 234 |263.3|292.5| 351 <24dB
< m
42 5210 |15.50(15.21(14.92(14.64|14.06|13.48|13.19|12.91|12.33

ALIGN AUTO 07:54:55PM Sep 05, 2016

Center Freq£ 5.210000000 GHz Radio Std: None

T Trig:Free Run Avg|Hold:>1004100

Freq ! Channel

Center Freq(|
5.210000000 GHz

Input: RF
#IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB Radio Device: BTS
|10 dBidiv Ref 30 dBm

Log

20

10

o
W’W

N ﬁmf‘“m ,ﬁ\

}/ \\

-30 W

40 - \M"

Mw"‘
-50
-B0

Center 5.21 GHz
Res BW 1 MHz

Span 160 MHZ

#VBW 3 MHz Sweep 1.333ms

CF Step
16.000000 MHz
Auto Man

Channel Power

MG

15.50 dBm/ 75.12 MHz

Power Spectral Density

-63.26 dBm/Hz

STATUS
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a > DEKRA company

Report No : 1680463R-RFUSP45V00

Product Dual-Band Wireless-AC PCI-E Adapter
Test Item Peak Transmit power
Test Mode Mode 2: Transmit_CDD Mode
Date of Test 2016/09/02 Test Site SR7
IEEE 802.11ac80 (ANT 1)
Frequency Measure Level Limit
Channel No.
(MHz) (dBm) (dBm)
42 5210 15.54 <24
The worst emission of data rate is 29.3 Mbps.
Peak transmit power (dBm)
MCS Index 0 1 2 3 4 5 6 7 8
Require Limit
Channel|Frequency Data Rate
No (MHz) | 29.3 | 58.5 | 87.8 | 117 |175.5| 234 |263.3|292.5| 351 <24dB
< m
42 5210 |15.54|15.26(14.99(14.71|14.15/13.60|13.32|13.04 | 12.49

Tl Agilent Spectrum Analyzer - Channel Power

ALIGN AUTO 07.57:12PM Sep 05, 2016

Center Freq£ 5.210000000 GHz Radio Std: Nene

Input: RF

T Trig:Free Run Avg|Hold:>100/100

Freq ! Channel

Res BW 1 MHz

I #IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB Radio Device: BTS
|10 dBidiv Ref 30 dBm
Log
A Center Freq||
10 5.210000000 GHz
0
fNNmMM%/\
-10
| \
.30 j \lva\‘
40 “""""”"‘"’“"'Mﬂ S ——
-50
-B0
CF Step
Center 5.21 GHz Span 160 MHZ|, 16000000 MHiz
uto Man

#VBW 3 MHz Sweep 1.333 ms|

Channel Power

15.54 dBm!/

MG

Power Spectral Density

75.29 MHz -63.23 dBm/Hz

STATUS
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a > DEKRA company Report No : 1680463R-RFUSP45V00
Product Dual-Band Wireless-AC PCI-E Adapter
Test Item Peak Transmit power
Test Mode Mode 2: Transmit CDD Mode
Date of Test 2016/09/02 Test Site SR7
IEEE 802.11ac80 (ANT 0+1)

Frequency Measure Level Limit

Channel No.
(MHz) (dBm) (dBm)
42 5210 18.53 <24

The worst emission of data rate is 29.3 Mbps.

Peak transmit power (dBm)

MCS Index 0 1 2 3 4 5 6 7 8
Require Limit
Channel|Frequency Data Rate
No (MHz) | 29.3 | 58.5 | 87.8 | 117 |175.5| 234 |263.3|292.5| 351 <24dB
< m
42 5210 |18.53]18.25(17.96(17.68|17.12|16.55|16.27|15.99|15.42
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a > DEKRA company

Report No : 1680463R-RFUSP45V00

Product Dual-Band Wireless-AC PCI-E Adapter

Test Item Peak Transmit power

Test Mode Mode 1: Transmit_SISO Mode

Date of Test 2016/08/08 Test Site SR7

IEEE 802.11a (ANT 0)

channel No. Frequency Measure Level Limit
(MHz) (dBm) (dBm)
149 5745 22.80 <30
157 5785 23.16 <30
165 5825 23.04 <30
The worst emission of data rate is 6 Mbps.
Peak transmit power (dBm)

Channel | Frequency Data Rate Required
No (MHz) 6 12 18 24 36 54 Limit
149 5745 22.80 - -- -- -

157 5785 23.16 | 22.90 | 22.63 | 22.37 | 21.84 | 21.31 | 21.05 <30dBm
165 5825 23.04 - -- -- -

RL

Tl Agilent Spectrum Analyzer, - Channel Power

ALIGN AUTO

12:14:39PM Sep 01, 2016

|Center Freq 5.745000000 GHz

Input: RF

| Center Freq: 5.745000000 GHz
= Trig:Free Run

Avg|Hold:> 1004100

Radio Std: None

Res BW 1 MHz

#VBW 3 MHz

#IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB Radio Device: BTS
| 10 dBidiv Ref 30 dBm

Log

20

10

D \
st Py et 1 R R " NP

-10 M

-20

-30

-40

-50

-60
Center 5.745 GHz Span 40 MHz

Sweep 1.333 ms

msc| 1JAligning 1 of 3

Channel Power

22.80 dBm/ 32.65 MHz

Power Spectral Density

-52.34 dBm/Hz

STATUS

Freq/ Channel

Center Freq||
5.745000000 GHz

CF Step
4.,000000 MHz|
Auto Man
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a > DEKRA company

Report No : 1680463R-RFUSP45V00

Channel 157 (5785MHz

10 Agilent Spectrum Analyzer - Channel Power

RL

ALIGN AUTO

12:29:29PM Sep 01, 2016

Radio Std: Nene

|Center Freq 5.785000000 GHz

‘ Center Freq: 5.785000000 GHz

Freq/ Channel

Center Freq(|
5.785000000 GHz

CF Step
4.000000 MHz,

Auto Man

Input: RF [ Trig: Free Run Avgl|Hold:>100/100
RIF Gain:Low #Atten: 30 dB Ext Gain: -2.00 dB Radie Device: BTS
10 dBidiv Ref 30 dBm
Log
20
10 put=t?
0
SRR e T
-10
-20
-30
-40
-50
-B0
ICenter 5.785 GHz Span 40 MHz
I#Res BW 1MHz #VBW 3 MHz Sweep 1.333 ms
Channel Power Power Spectral Density
23.16 dBm/ 32.41 MHz -51.94 dBm/Hz
MEG STATUS

T Agilent Spectrum Analyzer - Channel Power

Freq/ Channel

Center Freq||
5.825000000 GHz

i RL a0 AC SEMSEINT ALIGH AUTO 12:30:26PM Sep 01, 2016
I|Center Freq 5.825000000 GHz ‘ Center Freq: 5.825000000 GHz Radio Std: Nene
Tnput: RF T Trig:Free Run Avg|Hold:>100/100
#IF Gain:Low #Atten: 30 dB Ext Gain: -2.00 dB Radio Device: BTS
10 dBidiv Ref 30 dBm
Log
20
10
o —— \““-w-«».
st ] P ek peon
10 ™
20
-30
-40
50
-60
ICenter 5.825 GHz Span 40 MHz
Res BW 1 MHz #VBW 3 MHz Sweep 1.333ms

CF Step
4.000000 MHz

Auto Man

Channel Power

23.04 dBm/ 32.25 MHz

Power Spectral Density

-52.05 dBm/Hz

STATUS
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a > DEKRA company

Report No : 1680463R-RFUSP45V00

Product Dual-Band Wireless-AC PCI-E Adapter

Test Item Peak Transmit power

Test Mode Mode 1: Transmit_SISO Mode

Date of Test 2016/08/08 Test Site SR7

IEEE 802.11a (ANT 1)

channel No. Frequency Measure Level Limit
(MHz) (dBm) (dBm)
149 5745 21.42 <30
157 5785 22.58 <30
165 5825 22.02 <30
The worst emission of data rate is 6 Mbps.
Peak transmit power (dBm)

Channel | Frequency Data Rate Required
No (MHz) 6 12 18 24 36 48 54 Limit
149 5745 21.42 -- -- -- -- -- --

157 5785 22.58 | 22.34 | 22.10 | 21.86 | 21.37 | 20.89 | 20.65 <30dBm
165 5825 22.02 -- -- -- -- -- --

Tl Agilent Spectrum Analyzer, - Channel Power,

RL

ALIGMAUTO

12:35:47PM Sep 01, 2016

|[Center Freq 5.745000000 GHz

‘ Center Freq: 5.745000000 GHz

Radio Std: None

Freq/ Channel

Center Freq||
5.745000000 GHz

Tnput: RF = Trig:Free Run Avg|Hold:>100/100
HIEGain:Low #Atten: 30 dB Ext Gain: -2.00 dB Radio Device: BTS
10 dBidiv Ref 30 dBm
Log
20
10 - o s
-10 e [ty
M m
-20
-30
-40
50
-60
ICenter 5.745 GHz Span 40 MHz
Res BW 1 MHz #VBW 3 MHz

Sweep 1.333 ms

CF Step
4.000000 MHz

Auto Man

Channel Power

21.42 dBm/ 31.46 MHz

Power Spectral Density

-53.55 dBm/Hz

STATUS
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Report No : 1680463R-RFUSP45V00

Channel 157 (5785MHz

T Agilent Spectrum Analyzer - Channel Power

RL 502 AC

ALIGN AUTO 12136:33PM Sep 01, 2016

Freq/ Channel

Center Freq(|
5.785000000 GHz

||enter Freq 5.785000000 GHz | Center Freq: 5.785000000 GHz Radio Std: None
Tnput: RF (] Trig: Free Run Avg|Hold:>100/100
RIF Gain:Low HAtten: 30 dB Ext Gain: -2.00 dB Radio Device: BTS
|10 dBidiv Ref 30 dBm
Log
20
10 g
D NI
0 MW"‘ WM
-20
-30
-40
-50
-60
ICenter 5.785 GHz Span 40 MHz
Res BW 1 MHz #VBW 3 MHz Sweep 1.333 ms
Channel Power Power Spectral Density
22.58 dBm/ 32.2 MHz -52.50 dBm/Hz
MSG STATUS

CF Step
4,000000 MHz|

Auto Man

Channel 165 (5825MHz

10 Agilent Spectrum Analyzer - Channel Power

Freq/ Channel

Center Freq(|
5.825000000 GHz

il RL S0Q AC SEMSE:INT ALIGH AUTO 12:37:13PM Sep 01, 2016
I|Center Freq 5.825000000 GHz ‘ Center Freq: 5.825000000 GHz Radio Std: None
Input: RF [ Trig: Free Run Avgl|Hold:>100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB Radio Device: BTS
10 dBidiv Ref 30 dBm
Log
20
10 T o
I [ snap]
10 Lt m“"ﬂh
-20
-30
A0
-50
-B0
Span 40 MHz

ICenter 5.825 GHz
I#Res BW 1MHz

#VBW 3 MHz Sweep 1.333ms

CF Step
4.000000 MHz,

Auto Man

Channel Power

MSG

22.02 dBm/ 32.06 MHz

Power Spectral Density

-53.04 dBm/Hz

ISTATUS
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a > DEKRA company

Report No : 1680463R-RFUSP45V00

Product Dual-Band Wireless-AC PCI-E Adapter
Test Item Peak Transmit power
Test Mode Mode 2: Transmit CDD Mode
Date of Test 2016/08/08 Test Site SR7
IEEE 802.11n20 (ANT 0)
channel No. Frequency Measure Level Limit
(MHz) (dBm) (dBm)
149 5745 21.75 =30
157 5785 22.51 =30
165 5825 21.98 =30
The worst emission of data rate is 6.5 Mbps
Peak transmit power (dBm)
MCS Index 0 2 3 4 5 6 7
Required
Channel|Frequency Data Rate Limit
No (MHz) 6.5 19.5 26 39 52 58.5 65
149 5745 21.75 - - - - - -
157 5785 2251|2231 2212 | 21.92 | 21.53 | 21.13 | 20.94 | 20.74 <30dBm
165 5825 21.98 - - - - - -

S0 &

AC SEMSE:INT

ALIGMAUTO

09:33:20 PM Sep 05, 2016

I Center Freq: 5.745000000 GHz Radio Std: None Freq/ Channel
Tnput: °F 7 Trig: Free Run Avg|Held:> 1001100
I #IFGain:Low HAtten: 30 dB Ext Gain: -2.00 dB Radio Device: BTS
10 dB/div Ref 30 dBm
Log
* Center Freq||
10 5.745000000 GHz
iy o
u]
10 -uww*“f \W'HM
— -
-0
-30
-40
-50
-60
CF Step
Center 5.745 GHz Span 40 MHg|[, 4000000 MHz
Auto Man

Res BW 1

MHz

#VBW 3 MHz

Sweep 1.333 ms

MSG

Channel Power

Power Spectral Density

-53.29 dBm/Hz

21.75 dBm/ 31.98 MHz

STATUS
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Report No : 1680463R-RFUSP45V00

Channel 157 (5785MHz

Tl Agilent Spectrum Analyzer - Channel Power,

AC

ALIGN AUTO 03:35:00PM Sen 05, 2016

i RL 509
[Center Freq 5.785000000 GHz | Center Freg: 5.785000000 GHz Radio Std: None Freq/Channel
Tnput: R [ Trig: Free Run Avg|Hold:>100/100
I #IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB Radio Device:BTS
|10 dBidiv Ref 30 dBm
Log
n Center Freqf
10 5.785000000 GHz
/ B
a
10 FORPRTY sci e MM.
=20
=30
-40
-50
-B0
CF Step
Center 5.785 GHz Span 40 MH|[, 40000001z
Res BW 1 MHz #VBW 3 MHz Sweep 1.333ms||——

Channel Power

22.51 dBm/ 32.55 MHz

Power Spectral Density

-52.62 dBmiHz

STATUS

Channel 165 (5825MHz

T Agilent Spectrum Analyzer - Channel Power

il RL a0 A SEMSEINT ALIGM AUTO 09:35:37 PM Sep 03, 2016
[ Center Freg: 5.825000000 GHz Radio Std: None Freq/Channel
Thput RE T Trig:Free Run Avg|Hold:>100/100
: @)
I #IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB Radio Device: BTS
|10 dBidiv Ref 30 dBm
Log
e Center Freq||
0 5.825000000 GHz
P e
0
.-u—*"‘/ \‘"'"-w-
10 [
-20
-0
-40
50
60
CF Step
Center 5.825 GHz Span 40 MH|[, 4000000z
Res BW 1 MHz #VBW 3 MHz Sweep 1.333ms||—

Channel Power

MSG

21.98 dBm/ 31.82 MHz

Power Spectral Density

-53.04 dBm/Hz

STATUS
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Product Dual-Band Wireless-AC PCI-E Adapter
Test Item Peak Transmit power
Test Mode Mode 2: Transmit CDD Mode
Date of Test 2016/08/08 Test Site SR7
IEEE 802.11n20 (ANT 1)
channel No. Frequency Measure Level Limit
(MHz) (dBm) (dBm)
149 5745 21.04 =30
157 5785 22.08 =30
165 5825 21.63 =30
The worst emission of data rate is 6.5 Mbps
Peak transmit power (dBm)
MCS Index 0 1 2 3 4 5 6 7
Required
Channel|Frequency Data Rate Lirnit
No (MHz) 6.5 13 19.5 26 39 52 58.5 65
149 5745 21.04 - - - - - - -
157 5785 22.08 | 21.87 | 21.66 | 21.46 | 21.04 | 20.63 | 20.42 | 20.21 <30dBm
165 5825 21.63 -- - - - - - -

T Agilent Spectrum Analyzer, - Channel Power
RL

{ a0 A SEMSEINT ALIGM AUTO 02:53:00PM Sep 03, 2016
[Center Freq 5.745000000 GHz | Center Freq: 6745000000 GHz Radio Std: None Freq/Channel
Tnput RE oo Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB Radio Device: BTS
|10 dBidiv Ref 30 dBm
Log
e Center Freq||
0 5.745000000 GHz
: e
-10 o
i T Wi
-20
-0
-40
50
60
CF Step
Center 5.745 GHz Span 40 MH|[, 4000000z
Res BW 1 MHz #VBW 3 MHz Sweep 1.333ms||—
Channel Power Power Spectral Density
21.04 dBm/30.3 MHz -63.77 dBm/Hz
MSG STATUS
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Channel 157 (5785MHz

Il Agilent Spectrum Analyzer - Channel Power

Freq/ Channel

Center Freq
5.785000000 GHz

CF Step
4.000000 MHz

Auto Man

i RL 50Q AC SEMEEINT ALIGH AUTO 09:54:43PM Sep 05, 2016
|[Center Freq 5.785000000 GHz Center Freq: 5.785000000 GHz Radio Std: None
Tnput: RF 5o Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB Radio Device: BTS
10 dBidiv Ref 30 dBm
Log
20
10 g
0
10 .WW“"“J \'"‘"*'"'W»
-0
-30
-4n
50
50
ICenter 5.785 GHz Span 40 MHz
Res BW 1 MHz #VBW 3 MHz Sweep 1.333 ms
Channel Power Power Spectral Density
22.08 dBm/ 29.75 MHz -52.65 dBm/Hz
MSG STATUS

Channel 165 (5825MHz)

Il Agilent Spectrum Analyzer - Channel Power

Freq/ Channel

Center Freq
5.825000000 GHz

CF Step
4.000000 MHz

Auto Man

i RL 50Q AC SEMEEINT ALIGH AUTO 09:56:34 PM Sep 05, 2016
|[Center Freq 5.825000000 GHz Center Freq: 5525000000 GHz Radio Std: None
Tnput: RF = Trig:Free Run Avg|Hold:>100/100
HIEGain:Low #Atten: 30 dB Ext Gain: -2.00 dB Radio Device: BTS
10 dBidiv Ref 30 dBm
Log
20
10 o
” Iy S
10 M_MW S
-0
-30
-4n
50
50
ICenter 5.825 GHz Span 40 MHz
Res BW 1 MHz #VBW 3 MHz Sweep 1.333 ms
Channel Power Power Spectral Density
21.63 dBm/ 30.42 MHz -63.20 dBm/Hz
MSG STATUS
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Product Dual-Band Wireless-AC PCI-E Adapter

Test Item Peak Transmit power

Test Mode Mode 2: Transmit CDD Mode

Date of Test 2016/08/08 Test Site SR7

IEEE 802.11n20 (ANT 0+1)

Frequency Measure Level Limit
Channel No.
(MHz) (dBm) (dBm)
149 5745 24 .42 =30
157 5785 25.31 =30
165 5825 24.82 =30

The worst emission of data rate is 6.5 Mbps

Peak transmit power (dBm)

MCS Index 0 1 2 3 4 5 6 7
Channel|Frequency Data Rate
No (MHz) 6.5 13 19.5 26 39 52 58.5 65

Required
Limit

149 5745 | 24.42 | - - - - - - -

157 5785 2531 2511 | 2491 | 2470 | 24.30 | 23.90 | 23.70 | 23.49 <30dBm
165 5825 24 .82 - -- -- - - - -
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Product Dual-Band Wireless-AC PCI-E Adapter

Test Item Peak Transmit power

Test Mode Mode 2: Transmit CDD Mode

Date of Test 2016/08/08 Test Site SR7

IEEE 802.11n40 (ANT 0)

Frequency Measure Level Limit
Channel No.
(MHz) (dBm) (dBm)
151 5755 20.72 =30
159 5795 21.33 =30

The worst emission of data rate is 13.5 Mbps.

Peak transmit power (dBm)

MCS Index 0 1 2 3 4 5 6 7
Required
Channel|Frequency Data Rate Limit
imi
No (MHz) 13.5 27 40.5 54 81 108 [ 121.5| 135
151 5755 20.72 - -- - - - - -
=30dBm
159 5795 21.33 | 20.54 | 19.76 | 18.97 | 17.40 | 15.82 | 15.04 | 14.25
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Channel 151 (5755MHz

Tl Agilent Spectrum Analyzer - Channel Power,

i RL 509 AC SEMSE:INT ALIGN AUTO 09:40:30PM Sep 05, 2016
[Center Freq 5.755000000 GHz | Center Freq: 5755000000 GHz Radio Std: None Freq/Channel
Tnput: R [ Trig: Free Run Avg|Hold:>100/100
I #IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB Radio Device:BTS
|10 dBidiv Ref 30 dBm
Log
n Center Freqf
10 5.755000000 GHz
0 ' it
-10 / \.
~ w—;—dl""{ k"""‘“w
o0 P
-30
-4
-50
-60
CF Step
Center 5.755 GHz Span 80 MHZ|[, 80000001z
Res BW 1 MHz #VBW 3 MHz Sweep 1.333ms||——

Channel Power

20.72 dBm/ 37.46 MHz

Power Spectral Density

-55.02 dBmiHz

STATUS

Channel 159 (5795MHz

10 Agilent Spectrum Analyzer - Channel Power

RL ALIGN AUTO

09:41:45PM Sep 03, 2016

|Center Freq 5.795000000 GHz | Center Freq: 5.785000000 GHz

Trig: Free Run Avgl|Hold:>100/100

Radio Std: Nene

Freq/ Channel

Center Freq(|
5.795000000 GHz

Input: RF (]
#IF Gain:Low #Atten: 30 dB Ext Gain: -2.00 dB Radio Device: BTS

10 dBidiv Ref 30 dBm
Log

20

10

! I v ™

/ \
-10
S P v

0 M _“““M

-30

-40

-50

-B0
ICenter 5.795 GHz Span 80 MHz
I#Res BW 1MHz #VBW 3 MHz Sweep 1.333 ms

Channel Power Power Spectral Dens

21.33 dBm/ 42.07 MHz

ISTATUS

MSG

ity

-54.91 dBm/Hz

CF Step
8.000000 MHz,

Auto Man
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Product Dual-Band Wireless-AC PCI-E Adapter

Test Item Peak Transmit power

Test Mode Mode 2: Transmit CDD Mode

Date of Test 2016/08/08 Test Site SR7

IEEE 802.11n40 (ANT 1)

Frequency Measure Level Limit
Channel No.
(MHz) (dBm) (dBm)
151 5755 20.50 =30
159 5795 20.98 =30

The worst emission of data rate is 13.5Mbps.

Peak transmit power (dBm)

MCS Index 0 1 2 3 4 5 6 7
Required
Channel|Frequency Data Rate Limit
imi
No (MHz) 13.5 27 40.5 54 81 108 [ 121.5| 135
151 5755 20.50 - -- - - - - -
=30dBm
159 5795 20.98 | 20.22 | 19.45 | 18.69 | 17.16 | 15.64 | 14.87 | 14.11
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Channel 151 (5755MHz

T Agilent Spectrum Analyzer - Channel Power

RL 502 AC

ALIGN AUTO 0%:57:25PM Sen 05, 2016

Freq/ Channel

Center Freq(|
5.755000000 GHz

CF Step
8.000000 MHz|

Auto Man

||enter Freq 5.755000000 GHz | Center Freq: 5.755000000 GHz Radio Std: None
Tnput: RF (] Trig: Free Run Avg|Hold:>100/100
#IF Gain:Low HAtten: 30 dB Ext Gain: -2.00 dB Radio Device: BTS
|10 dBidiv Ref 30 dBm
Log
20
10
0 fall N
91 fesmpteprie e’ Tttt
-30
-40
-0
-60
ICenter 5.795 GHz Span 80 MHz
Res BW 1 MHz #VBW 3 MHz Sweep 1.333 ms
Channel Power Power Spectral Density
20.50 dBm/ 36.94 MHz -55.17 dBm/Hz
MSG STATUS

Channel 159 (5795MHz)

Il Agilent Spectrum Analyzer - Channel Power

Freq/ Channel

Center Freq||
5.795000000 GHz

CF Step
8.000000 MHz

Auto Man

i RL 50Q AC SEMEEINT ALIGH AUTO 09:59:21PM Sep 05, 2016
|[Center Freq 5.795000000 GHz Center Freq: 5.795000000 GHz Radio Std: None
Tnput: RF 5o Trig:Free Run Avg|Hold:>100/100
HIEGain:Low #Atten: 30 dB Ext Gain: -2.00 dB Radio Device: BTS
10 dBidiv Ref 30 dBm
Log
20
10
0 - A
- MMW"‘ """""W
-30
-40
-50
50
ICenter 5.795 GHz Span 80 MHz
Res BW 1 MHz #VBW 3 MHz Sweep 1.333 ms
Channel Power Power Spectral Density
20.98 dBm/ 37.33 MHz -54.74 dBm/Hz
MSG STATUS
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Product Dual-Band Wireless-AC PCI-E Adapter

Test Item Peak Transmit power

Test Mode Mode 2: Transmit CDD Mode

Date of Test 2016/08/08 Test Site SR7

IEEE 802.11n40 (ANT 0+1)

Frequency Measure Level Limit
Channel No.
(MHz) (dBm) (dBm)
151 5755 23.62 =30
159 5795 2417 =30

The worst emission of data rate is 13.5 Mbps.

Peak transmit power (dBm)

MCS Index 0 1 2 3 4 5 6 7
Required
Channel|Frequency Data Rate Limit
imi
No (MHz) 13.5 27 40.5 54 81 108 [ 121.5| 135
151 5755 23.62 -- -- -- -- -- -- --
=30dBm
159 5795 2417 | 23.39 | 22.62 | 21.84 | 20.29 | 18.74 | 17.97 | 17.19
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Product Dual-Band Wireless-AC PCI-E Adapter
Test Item Peak Transmit power
Test Mode Mode 2: Transmit CDD Mode

Date of Test

2016/08/08 Test Site SR7

IEEE 802.11ac80 (ANT 0)

Frequency Measure Level Limit
Channel No.
(MHz) (dBm) (dBm)
155 5775 16.82 =30
The worst emission of data rate is 29.3 Mbps.
Peak transmit power (dBm)
MCS Index 0 1 2 3 4 5 6 7 8
Require Limit
Channel|Frequency Data Rate
No (MHz) | 29.3 | 58.5 | 87.8 | 117 |175.5| 234 |263.3|292.5| 351 — 30dB
= m
155 5775 [16.82(16.12(15.42(14.72|13.32|11.91|11.21|{10.51| 9.11

RL

Channel 155 (5775MHz)

T Agilent Spectrum Analyzer - Channel Power

ALIGN AUTO (03:42:35PM Sep 03, 2016

I‘Center Freq 5.775000000 GHz | Center Freq: 5.775000000 GHz Radio Std: None
Input: RF o0 Trig:Free Run Avg|Hold:>100/100
#IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB Radio Device: BTS
10 dBidiv Ref 30 dBm
Log

20

Freq/ Channel

10

Center Freq(|
5.775000000 GHz

]

-1a

-20

CF Step
16.000000 MHz
[Auto Man

-30 i Ty
_40 M “"""""’”Wm
-50
-60

ICenter 5.775 GHz Span 160 MH2z
Res BW 1 MHz #VBW 3 MHz Sweep 1.333 ms

Channel Power Power Spectral Density
16.82 dBm/ 75.38 MHz -61.96 dBm/Hz

STATUS
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Product Dual-Band Wireless-AC PCI-E Adapter

Test Item Peak Transmit power

Test Mode Mode 2: Transmit CDD Mode

Date of Test 2016/08/08 Test Site SR7

IEEE 802.11ac80 (ANT 1)

Frequency Measure Level Limit
Channel No.
(MHz) (dBm) (dBm)
155 5775 16.92 =30
The worst emission of data rate is 29.3 Mbps.
Peak transmit power (dBm)
MCS Index 0 1 2 3 4 5 6 8
Require Limit
Channel|Frequency Data Rate
No (MHz) | 29.3 | 58.5 | 87.8 | 117 |175.5| 234 |263.3|292.5| 351 — 30dB
= m
155 5775 [16.92]16.1515.48(14.81|13.47 12.13|11.46|10.79| 9.45

Channel 155 (5775MHz)

T Agilent Spectrum Analyzer - Channel Power

] RL | ALIGN AUTO 10:01:26PM Sep 03, 2016
[Center Freq 5.775000000 GHz | Center Freq: 5776000000 GHz Radio Std: None Freq/ Channel
Thput RE o0 Trig:Free Run Avg|Hold:>100/100
HIFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB Radic Device: BTS
10 dBidiv Ref 30 dBm
Log
a0 Center Freq|
n 5.775000000 GHz
0
N T m'rv P v“\
-30 . mﬂIJ L\m 'M
_a) [
50
60
CF Step
ICenter 5.775 GHz Span 160 MHZ|, 160000001z
Res BW 1 MHz #VBW 3 MHz Sweep 1.333 ms||—__
Channel Power Power Spectral Density
16.92 dBm/ 75.37 MHz -61.85 dBm/Hz
MSG STATUS

Page: 100 of 366




a > DEKRA company

Report No : 1680463R-RFUSP45V00

Product Dual-Band Wireless-AC PCI-E Adapter
Test Item Peak Transmit power
Test Mode Mode 2: Transmit CDD Mode
Date of Test 2016/08/08 Test Site SR7
IEEE 802.11ac80 (ANT 0+1)
Frequency Measure Level Limit
Channel No.
(MHz) (dBm) (dBm)
155 5775 19.88 =30
The worst emission of data rate is 29.3 Mbps.
Peak transmit power (dBm)
MCS Index 0 1 2 3 4 5 6 7 8 o
Require Limit
Channel|Frequency Data Rate
No (MHz) | 29.3 | 58.5 | 87.8 | 117 [175.5| 234 |263.3|292.5| 351 —30dB
= m
155 5775 |19.88]19.15/18.46(17.78|16.40|15.03|14.35|13.66|12.29
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5. Peak Power Spectrum Density

5.1. Test Equipment

The following test equipments are used during the radiated emission tests:

Peak Power Spectrum Density / SR7

Instrument Manufacturer  |Model No. Serial No Next Cal. Date
Spectrum Analyzer Agilent N9010A US47140172 |2017/08/08
Signal & Spectrum R&S FSV40 101049 2017/01/05
Analyzer

Signal Analyzer R&S FSV7 101650 2016/11/30

Note: All equipments that need to calibrate are with calibration period of 1 year.

5.2. Test Setup

Spectrum Analyzer

|
s
| OO =

EUT

Non-Conducted
Table

b Ground Reference Plane e
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5.3.

5.4.

5.5.

Limits

1. Forthe band 5.15-5.25 GHz, the peak power spectral density shall not exceed 17 dBm in
any 1MHz band. If transmitting antenna of directional gain greater than 6 dBi are used,
the peak power spectral density shall be reduced by the amount in dB that directional
gain of the antenna exceeds 6 dBi.

2. For client devices in the 5.15-5.25 GHz band, the maximum power spectral density shall
not exceed 11 dBm in any 1 megahertz band. If transmitting antennas of directional gain
greater than 6 dBi are used, both the maximum conducted output power and the
maximum power spectral density shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dBi

3. Forthe band 5.25-5.35 GHz, the peak power spectral density shall not exceed 11 dBm in
any 1-MHz band. If transmitting antenna of directional gain greater than 6 dBi are used,
the peak power spectral density shall be reduced by the amount in dB that directional

gain of the antenna exceeds 6 dBi.
4. Forthe band 5.725-5.850 GHz, the peak power spectral density shall not exceed 30 dBm

in any 500KHz band. If transmitting antenna of directional gain greater than 6 dBi are
used, the peak power spectral density shall be reduced by the amount in dB that

directional gain of the antenna exceeds 6 dBi..

Test Procedure
The EUT was setup to ANSI C63.10:2013; tested to U-NII test procedure of KDB 789033 for
compliance to FCC 47CFR Subpart E requirements.
For Band1 : Set RBW=1MHz, VBW=3MHz with RMS detector. The PPSD is the highest level

found across the emission in any 1-MHz band after 100 sweeps of averaging.

For Band4 : Set RBW=500KHz, VBW=1.5MHz with RMS detector. The PPSD is the highest
level found across the emission in any 500KHz band after 100 sweeps of averaging.

Uncertainty

The measurement uncertainty is defined as £ 1.27 dB
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5.6. Test Result

Product Dual-Band Wireless-AC PCI-E Adapter
Test Item Peak Power Spectral Density

Test Mode

Mode 1: Transmit SISO Mode

Date of Test 2016/08/25 Test Site SR7
IEEE 802.11a (ANT 0)
Frequency Measure Level Limit
Channel No. Result
(MHz) (dBm) (dBm)
36 5180 7.439 =11 Pass
44 5220 7.423 =11 Pass
48 5240 4.688 =11 Pass

] Agilent Spectrum Analyzer - Swept SA

i RL o0&

ALIGN AUTO

11:42:52PM Aug 28, 2016

- A
[Center Freq 5.180000000 GHz | Avg Type: Pwr{RMS) TRACE[[ 23456 Frequency
Input: RF PNO: Fast CpJ Trig: Free Run Avg|Hold:>1004100 THPE | A, Yifirhhet
IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB DETJA NMMMN N
Mkr1 5.186 780 GHz Auto Tune
10 gBldiv Ref 20.00 dBm 7.439 dBm
1 Center Freq||
. ¢ 5.180000000 GHz
0.00

-10.o

StartFreq||
5.160000000 GHz

-200

Www

-30.0

Stop Freq(|
5.200000000 GHz

-40.0

CF Step

-50.0

4.000000 MHz|

Auto Man

-B0.0

-Fo.o

Freq Offset
0 Hz

Center 5.18000 GHz
#Res BW 1.0 MHz

MSG

#VBW ---

Span 40.00 MHz
Sweep 1.33 ms (10001 pts)

STATUS
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Tl Agilent Spectrum Analyzer - Swept SA

i RL 509 AC SEMNSEINT ALIGN AUTO 11:43:23PM Aug 28, 2016

l[Center Freq 5.220000000 GHz | Avg Type: Pwr(RMS) mace[Toa455 |  Freauency
Tnput: R PNO: Fast 0 Trig: Free Run Avg|Hold:>1004100 THPE A Wil
IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB DET|A NH MM
Mkr1 5.226 136 GHz Auto Tune
1gBidiv__Ref 20.00 dBm 7.423 dBm
1 Center Freq(|
100 § 5.220000000 GHz
o b Wb v Ty
0.00 / \
/ \ StartFreq|
Ann 5.200000000 GHz
-20.0
Stop Freqj
MW 5240000000 GHz
-30.0
400 CF Step
4.000000 MHZ
Auto Man
-50.0
500 Freq Offset|
0 Hz
700
Center 5.22000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #VBW --- Sweep 1.33 ms (10001 pts)
MSG STATUS

pEl Agilent Spectrum Analyzer - Swept SA

] RL S0Q AC SEMSE:INT ALIGN AUTO 11:43:59PM Aug 28, 2016
[Center Freq 5.240000000 GHz | Avg Type: Pwr(RMS) TAE[[2z455|  Freduency
Input: RF PNO: Fast 0 Trig: Free Run Avg|Hold:> 1004100 THPE | A, Wifftiehs
IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB DETJA NN N
Mkr1 5.246 148 GHz Auto Tune
10dBidiv__Ref 20.00 dBm 4.688 dBm
Center Freq(|
100 ’1 5.240000000 GHz
0.0 Vil i, i h,
/ \ StartFreq||
0.0 5.220000000 GHz
-20.0 'K \
Stop Freq(|
5260000000 GHz
-30.0
-400 CF Step
4,000000 MHz
Auto Man
-50.0
00 Freq Offset
0 Hz
-F0.0
Center 5.24000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #VBW --- Sweep 1.33 ms (10001 pts)
MSG STATUS
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Product Dual-Band Wireless-AC PCI-E Adapter
Test Item Peak Power Spectral Density
Test Mode Mode 1: Transmit_SISO Mode
Date of Test 2016/09/02 Test Site SR7
IEEE 802.11a (ANT 1)
Frequency Measurement Limit
Channel No. Result
(MHz) (dBm) (dBm)
36 5180 6.402 =11 Pass
44 5220 9.319 =M Pass
48 5240 8.160 =M Pass

pEl Agilent Spectrum Analyzer - Swept SA

] RL S0Q AC SEMSE:INT ALIGN AUTO 11:48:13PM Aug 28, 2016
|Center Freq 5.180000000 GHz | Avg Type: Pwr(RMS) TRACE[12345 & Frequency
Input: RF PNO: Fast 0 Trig: Free Run Avg|Hold:> 1004100 THPE | A, Wifftiehs
IFGain:Low BAtten: 30 dB Ext Gain: -2.00 dB DETJA NN N
Mkr1 5.186 180 GHz Auto Tune
10dBidiv__Ref 20.00 dBm 6.402 dBm
1 Center Freq(|
100 9_ 5.180000000 GHz
T e il o
0.00
/ \ StartFreq||
100 5.160000000 GHz
-20o
Stop Freq(|
5200000000 GHz
=300
-400 CF Step
4,000000 MHz
Auto Man
-A00
00 Freq Offset
0 Hz
-70.0
Center 5.18000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #VBW --- Sweep 1.33 ms (10001 pts)
MSG STATUS
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Tl Agilent Spectrum Analyzer - Swept SA

i RL 50 % AC SEMSE:INT ALIGN AUTO 11:37:22PM Aug 28, 2016
[Center Freq 5.220000000 GHz | Avg Type: Pwr(RMS) TRACE[112 34 5 5 Frequency
Tnput: RE PNO: Fast 0 Trig: Free Run Avg|Hold:>100/100 TYPE| & Wibiuhinhohe-
IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB DET|A N NN NN
Mkr1 5.226 184 GHz Auto Tune
10 dBidiv Ref 20.00 dBm 9.319 dBm
og
‘1 Center Freq(|
100 . 5220000000 GHz

0.00 /
-10.0

-20.0 ¥
AR

-30.0

-40.0

-50.0

-60.0

-70.0

Center 5.22000 GHz
#Res BW 1.0 MHz

MG

#VBW ---

Span 40.00 MHz
Sweep 1.33 ms (10001 pts)

STATUS

StartFreq|
5.200000000 GHz

Stop Freqj
5.240000000 GHz

CF Step
4000000 MHz|

Auto Man

Freq Offset|
0 Hz

pEl Agilent Spectrum Analyzer - Swept SA

] RL S0Q AC SEMSE:INT ALIGN AUTO 11:37:54PM Aug 28, 2016
[Center Freq 5.240000000 GHz | Avg Type: Pwr(RMS) TAE[[2z455|  Freduency
Input: RF PNO: Fast 0 Trig: Free Run Avg|Hold:> 1004100 THPE | A, Wifftiehs
IFGain:Low BAtten: 30 dB Ext Gain: -2.00 dB DETJA NN N
Mkr1 5.245 420 GHz Auto Tune
E%gBldiv Ref 20.00 dBm 8.160 dBm
1 Center Freq(|
0o ‘ 5.240000000 GHz
/‘I"'“ o AP ! A “‘,\
0.00
/ \l StartFreq||
100 5.220000000 GHz
-20o
Stop Freq(|
W 5260000000 GHz
=300
-400 CF Step
4,000000 MHz
Auto Man
-A00
00 Freq Offset
0 Hz
-70.0
Center 5.24000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #VBW --- Sweep 1.33 ms (10001 pts)
MSG STATUS
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Product Dual-Band Wireless-AC PCI-E Adapter

Test Item Peak Power Spectral Density

Test Mode Mode 2: Transmit CDD Mode

Date of Test 2016/09/02 Test Site SR7

IEEE 802.11n(20MHz)(ANT 0)

channel No. Frequency Measure Level Limit Result
(MHz) (dBm) (dBm)

36 5180 6.639 =10.38 Pass
44 5220 4777 =10.38 Pass
48 5240 2.171 =10.38 Pass

Total Gain: 10log(ANT N)+max Gain=3.01+3.61 = 6.62dBi
Limit=11-(6.62dBi-6dBi)=10.38dBi

pEl Agilent Spectrum Analyzer - Swept SA

RL

o0&

ALIGN AUTO 07:20:03PM Sep 03, 2016

10 dBidiv
Log

100

0.00

-10.0

-200

-30.0

-40.0

-50.0

-B0.0

-Fo.o

( AC
[Center Freq 5.180000000 GHz | Avg Type: Pwr(RMS) TReCE[12345 6 Frequency
Input: RF PNO: Fast 0 Trig: Free Run Avg|Hold:> 1004100 THPE | A, Wit
IFGain:Low #Atten: 30 dB Ext Gain: -2.00 4B DET|A MMM N
Mkr1 5.185 104 GHz Auto Tune
Ref 20.00 dBm 6.639 dBm
1 Center Freq|
Q 5.180000000 GHz
¥ e "
/ \ StartFreq|
m/ \ 5.160000000 GHz
Mr Stop Freq|
5200000000 GHz
i |
CF Step
4,000000 MHz
Auto Man
Freq Offset
0 Hz
Center 5.18000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #VBW --- Sweep 1.33 ms (10001 pts)

MG

STATUS
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Tl Agilent Spectrum Analyzer - Swept SA

i RL 509 AC SEMNSEINT ALIGN AUTO 07:20:52 PM Sen 05, 2016

[Center Freq 5.220000000 GHz | Avg Type: Pwr(RMS) macE[Toa455s |  Freauency
Tnput: R PNO: Fast 0 Trig: Free Run Avg|Hold:>1004100 THPE A Wil
IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB DET|A NH MM
Mkr1 5.227 452 GHz Auto Tune
1gBidiv__Ref 20.00 dBm 4.777 dBm
‘ Center Freq(|
180 .1 5.220000000 GHz
0.00 T
/ \ StartFreq|
100 5.200000000 GHz
-20.0 / \‘
Stop Freqj
5.240000000 GHz
-30.0
400 CF Step
4,000000 MHz
Auto Man
-50.0
500 Freq Offset|
0 Hz
700
Center 5.22000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #VBW --- Sweep 1.33 ms (10001 pts)
MSG STATUS

pEl Agilent Spectrum Analyzer - Swept SA

] RL S0Q AC SEMSE:INT ALIGN AUTO 07:22:30PM Sep 05, 2016 F
|Center Freq 5.240000000 GHz | Avg Type: Pwr(RMS) TRACE[12345 & requency
Input: RF PNO: Fast 0 Trig: Free Run Avg|Hold:> 1004100 THPE | A, Wifftiehs
IFGain:Low BAtten: 30 dB Ext Gain: -2.00 dB DETJA NN N
Mkr1 5.246 464 GHz Auto Tune
10dBidiv__Ref 20.00 dBm 2171 dBm
Center Freq(|
0o ] 5.240000000 GHz
0.00 o ‘-'H""i'*
/ \\ StartFreq||
00 5.220000000 GHz
-20o / \t
Stop Freq(|
5260000000 GHz
=300
-400 it CF Step
i 4000000 MHz
e aad Auto Man
-A00
00 Freq Offset
0 Hz
-70.0
Center 5.24000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #VBW --- Sweep 1.33 ms (10001 pts)
MSG STATUS
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a > DEKRA company

Report No : 1680463R-RFUSP45V00

Product Dual-Band Wireless-AC PCI-E Adapter

Test Item Peak Power Spectral Density

Test Mode Mode 2: Transmit CDD Mode

Date of Test 2016/09/02 Test Site SR7

IEEE 802.11n(20MHz) (ANT 1)

channel No. Frequency Measurement Limit Result
(MHz) (dBm) (dBm)

36 5180 7.283 =10.38 Pass
44 5220 4.823 =10.38 Pass
48 5240 1.396 =10.38 Pass

Total Gain: 10log(ANT N)+max Gain=3.01+3.61 = 6.62dBi
Limit=11-(6.62dBi-6dBi)=10.38dBi

pEl Agilent Spectrum Analyzer - Swept SA

RL 09 A ALIGN AUTO 02:47.58PM Sep 03, 2016

[Center Freq 5.180000000 GHz | Avg Type: Pwr(RMS) maE[2z455|  Freduency
Input: RF PNO: Fast 0 Trig: Free Run Avg|Hold:> 1004100 THPE | A, Wifftiehs
IFGain:Low BAtten: 30 dB Ext Gain: -2.00 dB DETJA NN N
Mkr1 5.185 604 GHz Auto Tune
10 gBldiv Ref 20.00 dBm 7.283 dBm
1 Center Freq(|
180 ‘ 5.180000000 GHz
M ot
0.00
/ \ StartFreq||
00 5.160000000 GHz
-20o J
Stop Freq(|
5.200000000 GHz
=300
-400 CF Step
4,000000 MHz
Auto Man
-A00
00 Freq Offset
0 Hz
-70.0
Center 5.18000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #VBW --- Sweep 1.33 ms (10001 pts)
MSG STATUS
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a > DEKRA company Report No : 1680463R-RFUSP45V00

Tl Agilent Spectrum Analyzer - Swept SA

i RL 509 AC SEMNSEINT ALIGN AUTO 08:49:44 PM 58005, 2016

l[Center Freq 5.220000000 GHz | Avg Type: Pwr(RMS) mace[Toa455s |  Freauency
Tnput: R PNO: Fast 0 Trig: Free Run Avg|Hold:>1004100 THPE A Wil
IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB DET|A NH MM
Mkr1 5.225 304 GHz Auto Tune
1gBidiv__Ref 20.00 dBm 4.823 dBm
Center Freq(|
100 ’1 5.220000000 GHz
0.00 M il
/ \ StartFreq|
00 5.200000000 GHz
-20.0 / \l
Stop Freqj
5.240000000 GHz
-30.0
400 CF Step
4,000000 MHz,
Auto Man
-50.0
500 Freq Offset|
0 Hz
700
Center 5.22000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #VBW --- Sweep 1.33 ms (10001 pts)
MSG STATUS

pEl Agilent Spectrum Analyzer - Swept SA

] RL S0 0 AC SEMSE:INT ALIGN AUTO 08:50:22 PM Sep 05, 2016
|Center Freq 5.240000000 GHz | Avg Type: Pwr(RMS) TRACE[12345 & Frequency
Input: RF PNO: Fast 0 Trig: Free Run Avg|Hold:> 1004100 THPE | A, Wifftiehs
IFGain:Low BAtten: 30 dB Ext Gain: -2.00 dB DETJA NN N
Mkr1 5.246 484 GHz Auto Tune
10dBidiv__Ref 20.00 dBm 1.396 dBm
Center Freq(|
0o ] 5.240000000 GHz
0.00 " 0
™ StartFreq||
100 5220000000 GHz
-20o / \‘
Stop Freq(|
5260000000 GHz
=300
-400 " " CF Step
M 4.000000 MHz
A “ Auto Man
00 Freq Offset
0 Hz
-70.0
Center 5.24000 GHz Span 40.00 MHz
#Res BW 1.0 MHz #VBW --- Sweep 1.33 ms (10001 pts)
MSG STATUS
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a > DEKRA company

Report No : 1680463R-RFUSP45V00

Product Dual-Band Wireless-AC PCI-E Adapter

Test Item Peak Power Spectral Density

Test Mode Mode 2: Transmit CDD Mode

Date of Test 2016/09/02 Test Site

IEEE 802.11n(20MHz) (ANT 0+1)

channel No. Frequency Measure Level Limit Result
(MHz) (dBm) (dBm)

36 5180 9.983 =10.38 Pass
44 5220 7.810 =10.38 Pass
48 5240 4.811 =10.38 Pass

Total Gain: 10log(ANT N)+max Gain=3.01+3.61 = 6.62dBi
Limit=11-(6.62dBi-6dBi)=10.38dBi
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a > DEKRA company

Report No : 1680463R-RFUSP45V00

Product Dual-Band Wireless-AC PCI-E Adapter

Test Item Peak Power Spectral Density

Test Mode Mode 2: Transmit_CDD Mode

Date of Test 2016/09/20 Test Site SR7

IEEE 802.11n(40MHz)(ANT 0)

channel No. Frequency Measure Level Limit Result
(MHz) (dBm) (dBm)

38 5190 2.075 =10.38 Pass
46 5230 5.556 =10.38 Pass

Total Gain: 10log(ANT N)+max Gain=3.01+3.61 = 6.62dBi
Limit=11-(6.62dBi-6dBi)=10.38dBi

Tl Agilent Spectrum Analyzer - Swept SA

Channel 38 (5190MH2z)

i RL Sow

ALIGN AUTO

11:23:124PM Sep 19, 2016

[Center Freq 5.190000000 GHz | Avg Type: Pwr(RMS) TRACE[112 34 5 5 Frequency
Tnput: RE PNO: Fast Trig: Free Run Avg|Hold:>100/100 TYPE| & Wibiuhinhohe-
IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB DET|& NN N
Mkr1 5.204 368 GHz Auto Tune
10 gsmw Ref 20.00 dBm 2.075 dBm
Center Freq(|
100 ‘1 5.190000000 GHz
0.00 b or “““HML“‘
\ StartFreq|

-10.0

-20.0

30.0

-a0.0

’ |
400 WM

-B0.0

-F0.o

Center 5.19000 GHz
#Res BW 1.0 MHz

wsG | 1)File <PICTURE.PNG> saved

#VBW ---

Span 80.00 MHz

Sweep 1.33 ms (10001 pts)

STATUS

5.150000000 GHz

Stop Freq
5.230000000 GHz

CF Step
8.000000 MHz,

Auto Man

Freq Offset
0Hz
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a > DEKRA company Report No : 1680463R-RFUSP45V00

Tl Agilent Spectrum Analyzer - Swept SA

i RL 509 AC SEMNSEINT ALIGN AUTO 07:24:54 PM Sen 05, 2016

[Center Freq 5.230000000 GHz | Avg Type: Pwr(RMS) TRACE[112 34 5 5 Frequency
Tnput: RE PNO: Fast 0 Trig: Free Run Avg|Hold:>100/100 TYPE| & Wibiuhinhohe-
IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB DET|& MMM N
Mkr1 5.244 512 GHz Auto Tune
10 gBldiv Ref 20.00 dBm 5.556 dBm
‘ Center Freq(|
100 61 5.230000000 GHz
0.00 il f( "‘.\
/ \ StartFreq|
5.190000000 GHz

100 Ji/
200 v \MA

Mg Stop Freqj
5.270000000 GHz

-30.0
400 CF Step
8.000000 MHz
Auto Man
-50.0
500 Freq Offset|
0 Hz
-70.0
Center 5.23000 GHz Span 80.00 MHz
#Res BW 1.0 MHz #VBW --- Sweep 1.33 ms (10001 pts)
MSG STATUS
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a > DEKRA company

Report No : 1680463R-RFUSP45V00

Product Dual-Band Wireless-AC PCI-E Adapter

Test Item Peak Power Spectral Density

Test Mode Mode 2: Transmit_CDD Mode

Date of Test 2016/09/20 Test Site SR7

IEEE 802.11n(40MHz) (ANT 1)

channel No. Frequency Measurement Limit Result
(MHz) (dBm) (dBm)

38 5190 1.955 =10.38 Pass
46 5230 6.753 =10.38 Pass

Total Gain: 10log(ANT N)+max Gain=3.01+3.61 = 6.62dBi
Limit=11-(6.62dBi-6dBi)=10.38dBi

Channel 38 (5190MH2z)

Tl Agilent Spectrum Analyzer - Swept SA

i RL Sow

ALIGN AUTO

11:27:23PM Sep 19, 2016

[Center Freq 5.190000000 GHz | Avg Type: Pwr(RMS) mace[Toa455 |  Freauency
Tnput: R PNO: Fast Trig: Free Run Avg|Hold:>1004100 THPE A Wil
IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB DETA NH RN
Mkr1 5.192 744 GHz Auto Tune
10 gsmw Ref 20.00 dBm 1.955 dBm
Center Freq(|
1m0 ] 5.190000000 GHz
0.00 gepiten ‘i L
[ \ StartFreq|
100 5.150000000 GHz
-200 / \
Stop Freq
00 5230000000 GHz
ety i WM
P it LT CF Step
8.000000 MHz
Auto Man
-50.0
00 Freq Offset
0 Hz
=700
Center 5.19000 GHz Span 80.00 MHz
#Res BW 1.0 MHz #VBW --- Sweep 1.33 ms (10001 pts)
MSG STATUS
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a > DEKRA company

Report No : 1680463R-RFUSP45V00

Tl Agilent Spectrum Analyzer - Swept SA

i RL 509 AC SEMSE:INT ALIGN AUTO 08:41:19PM Sep 05, 2016
[Center Freq 5.230000000 GHz | Avg Type: Pwr(RMS) TRACE[112 34 5 5 Frequency
Tnput: RE PNO: Fast 0 Trig: Free Run Avg|Hold:>100/100 TYPE| & Wibiuhinhohe-
IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB DET|A N NN NN
Mkr1 5.244 544 GHz Auto Tune
10 dBidiv Ref 20.00 dBm 6.753 dBm
og
| Center Freq|
1
0o ¢ 5230000000 GHz
0.00 r r—\l

-10.0
200 ppisikaeionr e

-30.0

-40.0

-50.0

-60.0

-70.0

StartFreq|
5.190000000 GHz

Stop Freqj
5.270000000 GHz

CF Step
8.000000 MHz|

Auto Man

Freq Offset|
0 Hz

Center 5.23000 GHz
#Res BW 1.0 MHz

MG

#VBW ---

Span 80.00 MHz

Sweep 1.33 ms (10001 pts)

STATUS
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a > DEKRA company

Report No : 1680463R-RFUSP45V00

Product Dual-Band Wireless-AC PCI-E Adapter

Test Item Peak Power Spectral Density

Test Mode Mode 2: Transmit CDD Mode

Date of Test 2016/09/20 Test Site

IEEE 802.11n(40MHz) (ANT 0+1)

channel No. Frequency Measure Level Limit Result
(MHz) (dBm) (dBm)

38 5190 5.026 =10.38 Pass
46 5230 9.206 =10.38 Pass

Total Gain: 10log(ANT N)+max Gain=3.01+3.61 = 6.62dBi
Limit=11-(6.62dBi-6dBi)=10.38dBi
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a > DEKRA company

Report No : 1680463R-RFUSP45V00

Product Dual-Band Wireless-AC PCI-E Adapter
Test Item Peak Power Spectral Density
Test Mode Mode 2: Transmit CDD Mode
Date of Test 2016/09/02 Test Site SR7
IEEE 802.11ac(80MHz)(ANT 0)

channel No. Frequency Measure Level Limit Result

(MHz) (dBm) (dBm)
42 5210 0.596 =10.38 Pass

Total Gain: 10log(ANT N)+max Gain=3.01+3.61 = 6.62dBi

Limit=11-(6.62dBi-6dBi)=10.38dBi

Tl Agilent Spectrum Analyzer - Swept SA

i RL S0 @ AC SEMNSE:INT ALIGN AUTO 07:47:18PM Sep 0S5, 2016
l[Center Freq 5.210000000 GHz | Avg Type: Pur(RMS) macE[1o5455|  Frequency
Tnput: RF PNO: Fast (o0 Trig: Free Run Avg|Hold:>100/100 THPE| A Wildiahinhiy
IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB DET|A NH KN
Mkr1 5.227 760 GHz Auto Tune
1gBidiv__Ref 20.00 dBm 0.596 dBm
Center Freq(
10.0 5.210000000 GHz
1
0.00 ‘
/»\ N mqu StartFreq||
100 5.130000000 GHz
Stop Freq||
i 5.290000000 GHz
-30.0 i \m‘.
PN
400 _mw’N I b o CF Step
16.000000 MHz
bR
Auto Man
-50.0
0.0 Freq Offset
0 Hz
700
Center 5.21000 GHz Span 160.0 MHz
#Res BW 1.0 MHz #VBW --- Sweep 1.33 ms (10001 pts)
wsG 1 File <PICTURE.PNG> saved STATUS
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a > DEKRA company

Report No : 1680463R-RFUSP45V00

Product Dual-Band Wireless-AC PCI-E Adapter
Test Item Peak Power Spectral Density
Test Mode Mode 2: Transmit CDD Mode
Date of Test 2016/09/02 Test Site SR7
IEEE 802.11ac(80MHz) (ANT 1)
Frequency Measurement Limit
Channel No. Result
(MHz) (dBm) (dBm)
42 5210 0.478 =10.38 Pass

Total Gain: 10log(ANT N)+max Gain=3.01+3.61 = 6.62dBi

Limit=11-(6.62dBi-6dBi)=10.38dBi

Tl Agilent Spectrum Analyzer - Swept SA

i RL S0 @ AC SEMNSE:INT ALIGN AUTO 07:45:22PM Sep 05, 2016
l[Center Freq 5.210000000 GHz | Avg Type: Pur(RMS) macE[1o5455|  Frequency
Tnput: RF PNO: Fast (o0 Trig: Free Run Avg|Hold:>100/100 THPE| A Wildiahinhiy
IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB DET|A MM RN K
Mkr1 5.236 288 GHz Auto Tune
1gBidiv__Ref 20.00 dBm 0.478 dBm
Center Freq(
oo 5210000000 GHz
01
0.00
(;\wamr\ StartFreq||
100 5.130000000 GHz
-200 [ \
Stop Freq||
5.290000000 GHz
Bl “,..JV ¥ \ﬂ
ki ey
P ' et CF Step
16.000000 MHz
Auto Man
-50.0
0.0 Freq Offset
0 Hz
700
Center 5.21000 GHz Span 160.0 MHz
#Res BW 1.0 MHz #VBW --- Sweep 1.33 ms (10001 pts)
MSG STATUS
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a > DEKRA company

Report No : 1680463R-RFUSP45V00

Product Dual-Band Wireless-AC PCI-E Adapter
Test Item Peak Power Spectral Density
Test Mode Mode 2: Transmit CDD Mode
Date of Test 2016/09/02 Test Site SR7
IEEE 802.11ac(80MHz)(ANT 0+1)
Frequency Measure Level Limit
Channel No. Result
(MHz) (dBm) (dBm)
42 5210 3.548 =10.38 Pass

Total Gain: 10log(ANT N)+max Gain=3.01+3.61 = 6.62dBi
Limit=11-(6.62dBi-6dBi)=10.38dBi
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a > DEKRA company Report No : 1680463R-RFUSP45V00
Product Dual-Band Wireless-AC PCI-E Adapter

Test Item Peak Power Spectral Density

Test Mode Mode 1: Transmit_SISO Mode

Date of Test 2016/09/07 Test Site SR7

IEEE 802.11a (ANT 0)

Frequency Measure Level Limit
Channel No. Result
(MHz) (dBm) (dBm)
149 5745 9.015 =30 Pass
157 5785 9.027 =30 Pass
165 5825 9.024 =30 Pass

Channel 149 (5745MHz)

Il Agilent Spectrum Analyzer - Swept SA

il RL 509 AL SEMSEINT ALIGN AUTO 08:04:52 PM Sep 07, 2016

[Center Freq 5.745000000 GHz | Avg Type: Pwr(RMS) macE[Ta5456|  Freaueney
Tnput RE PNO: Fast 0 1 fig:Free Run Avg|Hold:>100/100 TPE A Wildidshi.
IFGain:Low BAtten: 30 dB Ext Gain: -2.00 dB DET|A MM RN R
Mkr1 5.738 040 GHz Auto Tune
10 gBldiv Ref 20.00 dBm 9.015 dBm
1 Center Freq||
1.0 ! por 5.745000000 GHz
WWM
0.00
.»W“"j M StartFreq(|
100 PP Wi b TN 5725000000 GHz
M W
-20.0
Stop Freqj
5.765000000 GHz
-30.0
400 CF Step
4.000000 MHz
Auto Man
-50.0
-60.0 Freq Offset
0Hz
-70.0
Center 5.74500 GHz Span 40.00 MHz
#Res BW 510 kHz #VBW --- Sweep 1.33 ms (10001 pts)
MSG STATUS
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a > DEKRA company

Report No : 1680463R-RFUSP45V00

Tl Agilent Spectrum Analyzer - Swept SA

Channel 157 (5785MHz

i RL 50 % AC SEMSE:INT ALIGN AUTO 08:05:28PM Sep 07, 2016
l[Center Freq 5.785000000 GHz | Avg Type: Pwr(RMS) mace[Toa455 |  Freauency
Tnput: R PNO: Fast 0 Trig: Free Run Avg|Hold:>1004100 THPE A Wil
IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB DET|A NH MM
Mkr1 5.779 980 GHz Auto Tune
1gBidiv__Ref 20.00 dBm 9.027 dBm
‘1 Center Freq(|
100 5785000000 GHz
0.00
[ MWM StartFreq|
. et e et 5765000000 GHz
100 W v
-20.0
Stop Freqj
5.805000000 GHz|
-30.0
400 CF Step
4,000000 MHz
Auto Man
-50.0
500 Freq Offset|
0 Hz
700
Center 5.78500 GHz Span 40.00 MHz
#Res BW 510 kHz #VBW --- Sweep 1.33 ms (10001 pts)
MSG STATUS

Channel 165 (5825MHz

pEl Agilent Spectrum Analyzer - Swept SA

] RL S0Q AC SEMSE:INT ALIGN AUTO 08:06:01PM Sep 07, 2016
|Center Freq 5.825000000 GHz | Avg Type: Pwr(RMS) TRACE[12345 & Frequency
Input: RF PNO: Fast 0 Trig: Free Run Avg|Hold:>100/100 TYPE|A, Wiliitduhl
IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB DET|A MMM N
Mkr1 5.820 088 GHz Auto Tune
10 gBldiv Ref 20.00 dBm 9.024 dBm
\
‘1 Center Freq||
100 5825000000 GHz
0.00 \
.’W‘) \'*w StartFreq|j
10D UL Vit e i Y 5805000000 GHz
M W"“N
-20o
Stop Freq(|
5.845000000 GHz
=300
400 CF Step
4,000000 MHz
Auto Man
-A00 —
-600 Freq Offset
0 Hz
-70.0
Center 5.82500 GHz Span 40.00 MHz
#Res BW 510 kHz #VBW --- Sweep 1.33 ms (10001 pts)
MSG STATUS
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a > DEKRA company Report No : 1680463R-RFUSP45V00
Product Dual-Band Wireless-AC PCI-E Adapter

Test Item Peak Power Spectral Density

Test Mode Mode 1: Transmit_SISO Mode

Date of Test 2016/09/07 Test Site SR7

IEEE 802.11a (ANT 1)

Frequency Measurement Limit
Channel No. Result
(MHz) (dBm) (dBm)
149 5745 8.036 =30 Pass
157 5785 8.931 =30 Pass
165 5825 8.466 =30 Pass

Channel 149 (5745MHz

pEl Agilent Spectrum Analyzer - Swept SA

i RL 09 A SENSEINT ALIGN AUTO 07:55:11PM Sep 07, 2016

|enter Freq 5.745000000 GHz | Avg Type: Pwr(RMS) TRACE[[ 2345 6 Frequency

: Input: RF PNO: Fast 0 Trig: Free Run Avg|Hold:> 1004100 TYPE |4, irtiivhohint
IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB DET|A NNNNN

Mkr1 5.737 900 GHz Auto Tune
10 gBldiv Ref 20.00 dBm 8.036 dBm

‘1 Center Freq|
o |par e o 5.745000000 GHz
i \

0.00
W‘/ \\“"M StartFreq|
-10.0 M E—— I 5.725000000 GHz

-200

Stop Freq(|

5.765000000 GHz
-30.0

400 CF Step
4,000000 MHz|
Auto Man
-50.0
00 Freq Offset
0 Hz
-F0.0
Center 5.74500 GHz Span 40.00 MHz
#Res BW 510 kHz #VBW --- Sweep 1.33 ms (10001 pts)
MSG STATUS
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a > DEKRA company

Report No : 1680463R-RFUSP45V00

Tl Agilent Spectrum Analyzer

- Swept SA

Channel 157 (5785MHz

i RL 509 AC SEMSE:INT ALIGN AUTO 07:56:20PM Sep 07, 2016
l[Center Freq 5.785000000 GHz | Avg Type: Pwr(RMS) mace[Toa455 |  Freauency
Tnput: R PNO: Fast 0 Trig: Free Run Avg|Hold:>1004100 THPE A Wil
IFGain:Low BAtten: 30 dB Ext Gain: -2.00 dB DET|A MR R
Mkr1 5.779 656 GHz Auto Tune
1gBidiv__Ref 20.00 dBm 8.931 dBm
1 Center Freq(|
0.0 ; ! S— 5785000000 GHz
I \
0.00
MMJ M StartFreq|
.o MM'«-M [l e 5765000000 GHz
-20.0
Stop Freqj
5.805000000 GHz
-30.0
400 CF Step
4,000000 MHz
Auto Man
-50.0
500 Freq Offset|
0 Hz
700
Center 5.78500 GHz Span 40.00 MHz
#Res BW 510 kHz #VBW --- Sweep 1.33 ms (10001 pts)
MSG STATUS

Channel 165 (5825MHz

pEl Agilent Spectrum Analyzer - Swept SA
] RL S0Q AC SEMSE:INT ALIGN AUTO 07:56:54 PM Sep 07, 2016
l[Center Freq 5.825000000 GHz | Avg Type: Pwr(RMS) macE[Tzo456 |  Frequency
Input: RF PNO: Fast 0 Trig: Free Run Avg|Hold:> 1004100 THPE| & Wit
IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB pET|A NN NN
Mkr1 5.831 732 GHz Auto Tune
1d8idiv__Ref 20.00 dBm 8.466 dBm
‘1 Center Freq(|
180 5.825000000 GHz
0.00
w/ \"*M StartFreq||
100 Wk e it SRV 5.805000000 GHz
el i M
-20.0
Stop Freq(|
5.845000000 GHz
-30.0
400 CF Step
4,000000 MHz
Auto Man
-50.0
00 Freq Offset
0 Hz
-F0.0
Center 5.82500 GHz Span 40.00 MHz
#Res BW 510 kHz #VBW --- Sweep 1.33 ms (10001 pts)
MSG STATUS
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a > DEKRA company

Report No : 1680463R-RFUSP45V00

Product Dual-Band Wireless-AC PCI-E Adapter

Test Item Peak Power Spectral Density

Test Mode Mode 2: Transmit CDD Mode

Date of Test 2016/09/07 Test Site SR7

IEEE 802.11n(20MHz)(ANT 0)

channel No. Frequency Measure Level Limit Result
(MHz) (dBm) (dBm)

149 5745 7.371 =29.38 Pass
157 5785 8.923 <29.38 Pass
165 5825 8.442 <29.38 Pass

Total Gain: 10log(ANT N)+max Gain=3.01+3.61 = 6.62dBi

Limit=30-(6.62dBi-6dBi)=29.38dBi

Channel 149 (5745MHz

pEl Agilent Spectrum Analyzer - Swept SA

RL 09 A ALIGN AUTO 07:40:55PM Sep 07, 2016

[Center Freq 5.745000000 GHz | Avg Type: Pwr(RMS) mAE[2z455|  Freduency
Input: RF PNO: Fast 0 Trig: Free Run Avg|Hold:> 1004100 THPE | A, Wifftiehs
IFGain:Low BAtten: 30 dB Ext Gain: -2.00 dB DETJA NN N
Mkr1 5.750 764 GHz Auto Tune
10dBidiv__Ref 20.00 dBm 7.371 dBm
1 Center Freq(|
0o j 5.745000000 GHz
AV
0.00
// \M StartFreq||
100 5725000000 GHz
WMW et
I “"“’“"*MM-MW
-20o
Stop Freq(|
5765000000 GHz
=300
-400 CF Step
4,000000 MHz
Auto Man
-A00
00 Freq Offset
0 Hz
-70.0
Center 5.74500 GHz Span 40.00 MHz
#Res BW 510 kHz #VBW --- Sweep 1.33 ms (10001 pts)
MSG STATUS
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a > DEKRA company

Report No : 1680463R-RFUSP45V00

Channel 157 (5785MHz

Tl Agilent Spectrum Analyzer - Swept SA

i RL 50 % AC SEMSE:INT ALIGN AUTO 07:40:07 PM Sep 07, 2016 E
l[Center Freq 5.785000000 GHz | Avg Type: Pwr(RMS) TRECE[1234 5 6 requency
Tnput: R PNO: Fast 0 Trig: Free Run Avg|Hold:>1004100 THPE A Wil
IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB DET|A NH MM
Mkr1 5.779 500 GHz Auto Tune
1gBidiv__Ref 20.00 dBm 8.923 dBm
01 Center Freq(|
100 5785000000 GHz
-y P ey o
0.00
A""J \\“‘M StartFreq|
} el T, 5.765000000 GH
100 | — ot oy z
-20.0
Stop Freqj
5.805000000 GHz
-30.0
400 CF Step
4000000 MHZ
Auto Man
-50.0
500 Freq Offset|
0 Hz
700
Center 5.78500 GHz Span 40.00 MHz
#Res BW 510 kHz #VBW --- Sweep 1.33 ms (10001 pts)
MSG STATUS
Channel 165 (5825MHz

pEl Agilent Spectrum Analyzer - Swept SA

] RL S0Q AC SEMSE:INT ALIGN AUTO 07:39:10PM Sep 07, 2016
[Center Freq 5.825000000 GHz | Avg Type: Pwr(RMS) TReCE[12345 6 Frequency
Input: RF PNO: Fast 0 Trig: Free Run Avg|Hold:> 100100 THPE| & Wittt
IFGain:Low #Atten: 30 dB Ext Gain: -2.00 4B DET|A MMM N
Mkr1 5.818 712 GHz Auto Tune
10 dBidiv Ref 20.00 dBm 8.442 dBm
og
‘1 Center Freq||
100 s 5825000000 GHz
vﬂﬁmﬁ\f a iy e
0.00
\M StartFreq|
10.0 = ho i 5.805000000 GHz
R
-20.0
Stop Freq(|
5.845000000 GHz
-30.0
-40.0 CF Step
4,000000 MHz
Auto Man
-50.0 —
-60.0 Freq Offset
0 Hz
-F0.0

Center 5.82500 GHz
#Res BW 510 kHz

MG

#VBW ---

Span 40.00 MHz
Sweep 1.33 ms (10001 pts)

STATUS
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a > DEKRA company

Report No : 1680463R-RFUSP45V00

Product Dual-Band Wireless-AC PCI-E Adapter

Test Item Peak Power Spectral Density

Test Mode Mode 2: Transmit CDD Mode

Date of Test 2016/09/07 Test Site SR7

IEEE 802.11n(20MHz) (ANT 1)

channel No. Frequency Measurement Limit Result
(MHz) (dBm) (dBm)

149 5745 7.259 =29.38 Pass
157 5785 8.976 <29.38 Pass
165 5825 7.631 <29.38 Pass

Total Gain: 10log(ANT N)+max Gain=3.01+3.61 = 6.62dBi
Limit=30-(6.62dBi-6dBi)=29.38dBi

Channel 149 (5745MHz

pEl Agilent Spectrum Analyzer - Swept SA

RL 09 ALIGN AUTO

07:47:34 PM Sep 07, 2016

( AC
[Center Freq 5.745000000 GHz | Avg Type: Pwr(RMS) TReCE[12345 6 Frequency
Input: RF PNO: Fast 0 Trig: Free Run Avg|Hold:> 100100 THPE| & Wit
IFGain:Low #Atten: 30 dB Ext Gain: -2.00 4B DETJA NN N
Mkr1 5.739 192 GHz Auto Tune
10 gBldiv Ref 20.00 dBm 7.259 dBm
1 Center Freq(|
100 ‘ 5745000000 GHz
---“f“mw«
0.00
/ L StartFreq|
-10.0 M Lot %%M 5.725000000 GHz,
-20.0
Stop Freq(|
5765000000 GHz
-30.0
400 CF Step
4,000000 MHz
Auto Man
-50.0
-600 Freq Offset
0 Hz
-F0.0
Center 5.74500 GHz Span 40.00 MHz
#Res BW 510 kHz #VBW --- Sweep 1.33 ms (10001 pts)
MSG STATUS
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a > DEKRA company

Report No : 1680463R-RFUSP45V00

Channel 157 (5785MHz

Tl Agilent Spectrum Analyzer - Swept SA

i RL 509 AC SEMSE:INT ALIGN AUTO 07:48: 14 PM Sep 07, 2016
l[Center Freq 5.785000000 GHz | Avg Type: Pwr(RMS) mace[Toa455 |  Freauency
Tnput: R PNO: Fast 0 Trig: Free Run Avg|Hold:>1004100 THPE A Wil
IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB DET|A NH MM
Mkr1 5.790 564 GHz Auto Tune
1gBidiv__Ref 20.00 dBm 8.976 dBm
‘1 Center Freq(|
10.0 - 5785000000 GHz
" _jﬁ\xwmﬂw\\
0.00
W*M’/ \'\*\.‘. StartFreq|
100 P s oy 5.765000000 GHz
Logpr T
-20.0
Stop Freqj
5.805000000 GHz
-30.0
400 CF Step
4,000000 MHz
Auto Man
-50.0
500 Freq Offset|
0 Hz
700
Center 5.78500 GHz Span 40.00 MHz
#Res BW 510 kHz #VBW --- Sweep 1.33 ms (10001 pts)
MSG STATUS

Channel 165 (5825MHz

pEl Agilent Spectrum Analyzer - Swept SA

] RL S0Q AC SEMSE:INT ALIGN AUTO 07:48:48 PM Sep 07, 2016
|Center Freq 5.825000000 GHz | Avg Type: Pwr(RMS) TRACE[1T2345 6 Frequency
Input: RF PNO: Fast 0 Trig: Free Run Avg|Hold:> 1004100 THPE| & Wit
IFGain:Low BAtten: 30 dB Ext Gain: -2.00 dB DETJA NN N
Mkr1 5.830 408 GHz Auto Tune
1d8idiv__Ref 20.00 dBm 7.631 dBm
1 Center Freq(|
00 ‘ 5.825000000 GHz
0.00
wj \\ StartFreq||
. " 5.805000000 GH
-10.0 MW = WM F4
-20o
Stop Freq(|
5.845000000 GHz
=300
400 CF Step
4.000000 MHz
Auto Man
-A00
00 Freq Offset
0 Hz
-70.0
Center 5.82500 GHz Span 40.00 MHz
#Res BW 510 kHz #VBW --- Sweep 1.33 ms (10001 pts)
MSG STATUS
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a > DEKRA company

Report No : 1680463R-RFUSP45V00

Product Dual-Band Wireless-AC PCI-E Adapter

Test Item Peak Power Spectral Density

Test Mode Mode 2: Transmit CDD Mode

Date of Test 2016/09/07 Test Site

IEEE 802.11n(20MHz) (ANT 0+1)

channel No. Frequency Measure Level Limit Result
(MHz) (dBm) (dBm)

149 5745 10.326 =29.38 Pass
157 5785 11.960 =29.38 Pass
165 5825 11.066 =29.38 Pass

Total Gain: 10log(ANT N)+max Gain=3.01+3.61 = 6.62dBi
Limit=30-(6.62dBi-6dBi)=29.38dBi
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a > DEKRA company

Report No : 1680463R-RFUSP45V00

Product Dual-Band Wireless-AC PCI-E Adapter

Test Item Peak Power Spectral Density

Test Mode Mode 2: Transmit_CDD Mode

Date of Test 2016/09/07 Test Site SR7

IEEE 802.11n(40MHz)(ANT 0)

channel No. Frequency Measure Level Limit Result
(MHz) (dBm) (dBm)

151 5755 2.735 =29.38 Pass
159 5795 3.636 =29.38 Pass

Total Gain: 10log(ANT N)+max Gain=3.01+3.61 = 6.62dBi
Limit=30-(6.62dBi-6dBi)=29.38dBi

Tl Agilent Spectrum Analyzer - Swept SA

Channel 151 (5755MHz)

I RL S0 &

ALIGN AUTO

07:41:48PM Sep 07, 2016

[Center Freq 5.755000000 GHz | Avg Type: Pur(RMS) WAE[123456|  Trequency
Tnput: RF PNO: Fast (o0 Trig: Free Run Avg|Hold:>100/100 TYPE| & Wil
IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB DET|4 NN MK N
Mkr1 5.753 864 GHz Auto Tune
10 gBIdiv Ref 20.00 dBm 2.735 dBm
Center Freq(
100 1 5.755000000 GHz
0.00 i ! L
{ \ StartFreq(
400 5.715000000 GHz
=200 "‘J o
™ ""“""‘“"MW Stop Freq||
gt 5.795000000 GHz

-300

-400

-80.0

-B00

-7oo

MG

Center 5.75500 GHz
#Res BW 510 kHz

#VBW ---

Span 80.00 MHz

Sweep 1.33 ms (10001 pts)

STATUS

CF Step
8.000000 MHz

Auto Man

Freq Offset
0Hz
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a > DEKRA company Report No : 1680463R-RFUSP45V00

Channel 159 (5795MHz

Tl Agilent Spectrum Analyzer - Swept SA

I RL 50 % aC SENSE:INT ALIGN AUTO 07:42:34PM Sep 07, 2016

l[Center Freq 5.795000000 GHz | Avg Type: Pur(RMS) macE[1o5455|  Frequency
Tnput: RF PNO: Fast (o0 Trig: Free Run Avg|Hold:>100/100 THPE| A Wildiahinhiy
IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB DET|A NH KN
Mkr1 5.797 336 GHz Auto Tune
1gBidiv__Ref 20.00 dBm 3.636 dBm
Center Freq|
oo ‘1 5.795000000 GHz
.00 - ™ e
{ \ StartFreq||
100 LM“‘_ 5.755000000 GHz
200 ,,-n-W'W”“""""'MJ I
——— e Te Stop Freq||
5.835000000 GHz
-30.0
400 CF Step
8.000000 MHz
Auto Man
-50.0
0.0 Freq Offset
0 Hz
700
Center 5.79500 GHz Span 80.00 MHz
#Res BW 510 kHz #VBW --- Sweep 1.33 ms (10001 pts)
MSG STATUS
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a > DEKRA company

Report No : 1680463R-RFUSP45V00

Product Dual-Band Wireless-AC PCI-E Adapter

Test Item Peak Power Spectral Density

Test Mode Mode 2: Transmit_CDD Mode

Date of Test 2016/09/07 Test Site SR7

IEEE 802.11n(40MHz) (ANT 1)

channel No. Frequency Measurement Limit Result
(MHz) (dBm) (dBm)

151 5755 3.622 =29.38 Pass
159 5795 4.070 =29.38 Pass

Total Gain: 10log(ANT N)+max Gain=3.01+3.61 = 6.62dBi
Limit=30-(6.62dBi-6dBi)=29.38dBi

Channel 151 (5755MHz)

Tl Agilent Spectrum Analyzer - Swept SA

I RL S0 &

ALIGN AUTO 07:50:47 PM Sep 07, 2016

[Center Freq 5.755000000 GHz | Avg Type: Pur(RMS) WACE[123456|  Trequency
Tnput: RF PNO: Fast (o0 Trig: Free Run Avg|Hold:> 100100 TYPE| &, inkfubivh-
IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB DET|4 NN MK N
Mkr1 5.752 416 GHz Auto Tune
10 gBIdiv Ref 20.00 dBm 3.622 dBm
Center Freq(
180 v 5755000000 GHz
om P s, ““\‘"’*\ WWWF‘«“.\
[ \ StartFreq(
00 MJ \L.M 5.715000000 GHz
200 P WW’*"\.
gt P e Stop Freq||
5.795000000 GHz
-300
400 CF Step
8.000000 MHz
Auto Man
-50.0 —
600 Freq Offset
0 Hz

-7oo

Center 5.75500 GHz
#Res BW 510 kHz

MG

#VBW ---

Span 80.00 MHz
Sweep 1.33 ms (10001 pts)

STATUS
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a > DEKRA company Report No : 1680463R-RFUSP45V00

Channel 159 (5795MHz

Tl Agilent Spectrum Analyzer - Swept SA

I RL 50 % aC SENSE:INT ALIGN AUTO 07:51:34PM Sep 07, 2016

l[Center Freq 5.795000000 GHz | Avg Type: Pur(RMS) macE[1o5455|  Frequency
Tnput: RF PNO: Fast (o0 Trig: Free Run Avg|Hold:>100/100 THPE| A Wildiahinhiy
IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB DET|A NH KN
Mkr1 5.790 976 GHz Auto Tune
1gBidiv__Ref 20.00 dBm 4.070 dBm
Center Freq|
oo 1 5.795000000 GHz
0.00 7~ |/ "
/ \ StartFreq||
100 w,/ \«,\w 5.755000000 GHz
200 IMM Wﬂ.
e T Stop Freq||
5.835000000 GHz
-30.0
400 CF Step
8.000000 MHz
Auto Man
-50.0
0.0 Freq Offset
0 Hz
700
Center 5.79500 GHz Span 80.00 MHz
#Res BW 510 kHz #VBW --- Sweep 1.33 ms (10001 pts)
MSG STATUS
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a > DEKRA company

Report No : 1680463R-RFUSP45V00

Product Dual-Band Wireless-AC PCI-E Adapter

Test Item Peak Power Spectral Density

Test Mode Mode 2: Transmit CDD Mode

Date of Test 2016/09/07 Test Site

IEEE 802.11n(40MHz) (ANT 0+1)

channel No. Frequency Measure Level Limit Result
(MHz) (dBm) (dBm)

151 5755 11.066 =29.38 Pass
159 5795 6.211 =29.38 Pass

Total Gain: 10log(ANT N)+max Gain=3.01+3.61 = 6.62dBi
Limit=30-(6.62dBi-6dBi)=29.38dBi
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a > DEKRA company

Report No : 1680463R-RFUSP45V00

Product Dual-Band Wireless-AC PCI-E Adapter
Test Item Peak Power Spectral Density
Test Mode Mode 2: Transmit CDD Mode
Date of Test 2016/09/07 Test Site SR7
IEEE 802.11ac(80MHz)(ANT 0)

channel No. Frequency Measure Level Limit Result

(MHz) (dBm) (dBm)
155 5775 -3.126 =29.38 Pass

Total Gain: 10log(ANT N)+max Gain=3.01+3.61 = 6.62dBi
Limit=30-(6.62dBi-6dBi)=29.38dBi

Channel 155 (5775MHz)

Il Agilent Spectrum Analyzer, - Swept SA

] RL 500 A SEMSE:INT ALIGH AT 07:43:22PM Sep07, 2016 E
[Center Freq 5.775000000 GHz | Avg Type: Pwr(RMS) TRACE[123 45 6 requency
Input: RF PNO: Fast 50 Trig: Free Run Avg|Hold:> 1007100 THRE | A Wibfhinhiode-
IFGain:Low #Atten: 30 dB Ext Gain: -2.00 dB DET|A NNMNH
Mkr1 5.792 712 GHz Auto Tune
E%gBIdiv Ref 20.00 dBm -3.126 dBm
Center Freq
100 5775000000 GHz|
0.00 1 |
NN M\"' StartFreq
10.0 i " 5.695000000 GHz
200
} l Stop Frqu
5.855000000 GHz
300 M‘f\/
40.0 A LI CF Step
| ™ el 16.000000 MHz
Auto Man
-50.0
600 Freq Offset
0 Hz
-70.0

Center 5.77500 GHz
#Res BW 510 kHz

IMSG

Span 160.0 VHz
Sweep 1.33 ms (10001 pts)

STATUS

#VBW ---
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a > DEKRA company Report No : 1680463R-RFUSP45V00
Product Dual-Band Wireless-AC PCI-E Adapter
Test Item Peak Power Spectral Density
Test Mode Mode 2: Transmit CDD Mode
Date of Test 2016/09/07 Test Site SR7
IEEE 802.11ac(80MHz) (ANT 1)
Frequency Measurement Limit
Channel No. Result
(MHz) (dBm) (dBm)
155 5775 -1.646 =29.38 Pass
Total Gain: 10log(ANT N)+max Gain=3.01+3.61 = 6.62dBi
Limit=30-(6.62dBi-6dBi)=29.38dBi
Channel 155 (5775MHz
IiL . 50 @ i AC SEMSE:IMT ALIGM ALUTO 07:44:32PM Sep07, 2016 =
Avg Type: Pwr{RMS) TRACE|] 23456 Frequency
- . = Trig:F R Avg|Hold:>100/100 THPE| & Wio'e'ebi'y-
puERF— PHO:FES 50 yacten: 30 dB Eve Galn: 200 4B g NNNNN
Mkr1 5.793 144 GHz Auto Tune
10gBidiv_Ref 20.00 dBm -1.646 dBm
CenterFreq
10.0 5.775000000 GHz|
1
0.00 0 |
/»\ mem StartFreq
-10.0 /ﬁ\ 5.695000000 GHz
| | |
200 I
Stop Freq
} \ 5.855000000 GHz
-30.0 MJV ‘,!"W
00 b B CF Step
16.000000 MHz
Auto Man
-50.0
-60.0 Freq Offset
0 Hz
-70.0
Center 5.77500 GHz Span 160.0 MHz
#Res BW 510 kHz #VBW --- Sweep 1.33 ms (10001 pts)

IMSG

STATUS
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a > DEKRA company

Report No : 1680463R-RFUSP45V00

Product Dual-Band Wireless-AC PCI-E Adapter
Test Item Peak Power Spectral Density
Test Mode Mode 2: Transmit CDD Mode
Date of Test 2016/09/07 Test Site SR7
IEEE 802.11ac(80MHz)(ANT 0+1)
Frequency Measure Level Limit
Channel No. Result
(MHz) (dBm) (dBm)
155 5775 0.687 =29.38 Pass

Total Gain: 10log(ANT N)+max Gain=3.01+3.61 = 6.62dBi
Limit=30-(6.62dBi-6dBi)=29.38dBi

Page: 137 of 366




